
Cod:   G19531650     2014-10 IT

EN
PARTI DI RICAMBIO
SPARE PARTS

MAXIMETRO 24R30
*) Valido per Paesi UE
*) Valid for EU member countries
*) Valable dans les Pays UE
*) Gilt für EU-Mitgliedsländer
*) Válido para Países UE

*)

MASCHIO GASPARDO S.p.A.

ORFS

« Type: Model SU »

17

18

35
36

34

31
32 33

30

4

1

26
14

29

4
6

5

9

10

2

19

15

8

28

27

7

3

24

16

13
22

21

12
11

23

25

20

19

TAV. 080

TAV. 050

23

21

19
20

15

22

18

20

15

1

2

31

5

12

14

13

11

16

17

15

18

14
13

12

15

16

11
3

4

9

8

7

27

27

26

8

28

8

26

29

18

25

30

24

10

6

8

5

4

3

7

5

6

23

24

27

28

26

25

10

11

9 12

1

2

20

19

18

14

21

22

14

13

15

16

17

14

13

TAV. 010



G2 cod.  G19531650

PARTI DI RICAMBIO

Le ordinazioni delle parti di ricambio vanno fatte presso i nostri concessionari di zona e
devono essere sempre corredate dalle seguenti indicazioni:

- Tipo, modello e numero di matricola dell’attrezzatura. Tali dati sono stampigliati nel-
l’apposita targhetta di cui è dotata ogni attrezzatura.

- Numero di codice della parte richiesta rilevabile dal catalogo ricambi.

- Descrizione del particolare e quantità richiesta.

- Numero della tavola.

- Mezzo di trasporto. Nel caso questa voce non sia specificata, la Ditta Costruttrice, pur
dedicando a questo servizio una particolare cura, non risponde di eventuali ritardi di spedi-
zione dovuti a cause di forza maggiore.
Le spese di trasporto si intendono sempre a carico del destinatario. La merce viaggia a
rischio e pericolo del committente anche se venduta franco destino.

NOTA: Il termine (Dx) Destro o (Sx) Sinistro della macchina o di parti di essa, è inteso
guardando la macchina dalla parte posteriore. Le eccezioni saranno indicate.

SPARE PARTS

Orders must be transmitted through our area dealers and should always include the following
indications:

- Type, model and serial number of the machine. These data are punched on the data
plate with which every implement is equipped.

- Code number of the required spare part. This will be found in the spare parts catalogue.

- Description of the part and required quantity.

- Table number.

- Means of dispatch. If this item is not indicated, the Manufacturer, while dedicating particular
care to this service, shall not be held responsible for delays in delivery caused by cases of
force majeure.
Transport expenses shall always be at the consignee’s charge. The goods travel at the
purchaser’s risk and peril even when sold ex destination.

NOTE: The symbols (Dx) right and (Sx) left, concerning the machine or single parts of it, are
referred, as in the figure, to a rear view of them. Exceptions will be indicated.

ITALIANO ENGLISH



G 3cod.  G19531650

Nr. Tav. Description Pag.

TAV. 010 Front Frame ........................................................................... 6
TAV. 020 Front hydraulic system - left tie rod ........................................ 8
TAV. 030 Front hydraulic system - right tie rod .................................... 10
TAV. 040 Front hydraulic system - hooks ............................................ 12
TAV. 050 Transport trolley and rear frame ............................................ 14
TAV. 060 Hydraulic trasport trolley ...................................................... 16
TAV. 070 Wing frame .......................................................................... 18
TAV. 080 Side wheels (W) .................................................................. 20
TAV. 090 Motor wheel left (W1) ........................................................... 22
TAV. 100 Motor wheel right (W2) ......................................................... 24
TAV. 110 Hydraulic valve V2 trasport trolley ........................................ 26
TAV. 120 Hydraulic circuit wing left ..................................................... 28
TAV. 130 Hydraulic circuit wing right ................................................... 30
TAV. 140 Hydraulic vacuum blower ...................................................... 32
TAV. 150 Hydraulic CSD blower .......................................................... 34
TAV. 160 Trasmission ......................................................................... 36
TAV. 170 Seed distributor .................................................................... 38
TAV. 180 Seed plates table ................................................................. 42
TAV. 190 Drive planting unit and drive planting unit with «air clutch» .... 44

TAV. 200 Drive planting unit and drive planting unit with «air clutch» .... 46
TAV. 210 Frame planting unit .............................................................. 48
TAV. 220 Depth wheels ....................................................................... 52
TAV. 230 Press wheel ......................................................................... 56
TAV. 240 Corrugated disc coulter ........................................................ 58
TAV. 250 Rotary residue row cleaner ................................................... 60
TAV. 260 Steel seed press wheel ........................................................ 62
TAV. 270 Seed coverer ........................................................................ 64

Synoptic 24R30 ................................................................................. 66-69



G4 cod.  G19531650

Type: 
Model SU



G 5cod.  G19531650

A

E

D

C

H

B

F

G

V2

V3

HYDRAULIC VALVE
Position

W1

W2

V1

V4

V5



G6 cod.  G19531650

8

5

4

3

7

5

6

23

24

27

28

26

25

10

11

9 12

1

2

20

19

18

14

21

22

14

13

15

16

17

14

13

TAV. 010



Pos. Cod. Descrizione Description

G 7cod.  G19531650

FRONT FRAME TAV. 010

1 GB5915600 TIMONE ESTERNO.......................................................... EXTERNAL DRAWBAR
2 GB5915660 TIMONE INTERNO ........................................................... INTERNAL DRAWBAR
3 GB5916870 PIASTRA .......................................................................... PLATE
4 F01120138 VITE  1  -13X3 1/2A.B18.2.1 ZN ........................................ BOLT  1  -13X3 1/2A.B18.2.1
5 F01280017 DADO  1  -8  S.L. A.B18.2.2 ZN ......................................... NUT   1  -8  S.L. A.B18.2.2
6 F01120137 VITE  1  -13X7    A.B18.2.1 ZN ........................................... BOLT  1  -13X7    A.B18.2.1
7 F02350165 OCCHIONE FORO D40           US ..................................... TOWING EYE D40
8 GB5918590 PUNTELLO 12000LBS US .............................................. PROP 12000LBS US
9 F01120136 VITE1 1/2-12X7    A.B18.2.1 .............................................. BOLT 1 1/2-12X7    A.B18.2.1

10 F01280019 DADO11/2 -12      A.B18.2.2 .............................................. NUT 11/2 -12      A.B18.2.2
11 GB5918270 TIRANTE .......................................................................... TIE ROD
12 GB5918200 TIRANTE 24R 30 ............................................................. TIE ROD 24R 30
13 GB5918420 SPINA 1 1/4"X 4 1/2"        ZN.............................................. PIN 1 1/4"X 4 1/2"
14 F02100196 SPINA E.P.  5/16"X2"        US ............................................. PIN EL. 5/16"X2"
15 GB5916000 AGGANCIO ...................................................................... COUPLING
16 F01120124 VITE 5/8 -11X3    A.B18.2.1 ZN .......................................... BOLT 5/8 -11X3    A.B18.2.1
17 F01280016 DADO 5/8 -11 FLA. A.B18.2.2 ZN ...................................... NUT 5/8 -11 FLA. A.B18.2.2
18 GB5916840 SPINA     1"X 7"            ZN .................................................. PIN 1"X 7"
19 F02100202 SPINA E.P.  1/4" X1 1/2"    US ............................................ PIN EL. 1/4" X1 1/2"
20 GB5918430 SPINA 1"X3 3/8"             ZN ................................................ PIN 1"X3 3/8"
21 GB5916830 SPINA 1 1/4"X 8             ZN ................................................ PIN 1 1/4"X 8
22 GB5915560 GANCIO ........................................................................... HOOK
23 F05010985 COMPRESSORE 12V 47L/MIN 10BAR ............................ AIR COMPRESSOR 2V 47L/MIN
24 GB5916820 SUPPORTO ..................................................................... SUPPORT
25 GB5916790 CARTER .......................................................................... CASE
26 F01120071 VITE 3/8 X1 1/2 UNC  2A ZN ............................................. BOLT 3/8 X1 1/2 UNC  2A ZN
27 F13050015 VACUOM. 0-40 INAQ ........................................................ VACUOMETER 0-40 INAQ
28 F06220018 VOLANTINO 3LOBI D.65-M8X15 ...................................... 3-LOBE HANDWHEEL D.65-M8X15



G8 cod.  G19531650

17

18 19

20

20
21

21

4

3

5 13

5

6

11
12

10

27

9

7
33

8

14
16

1
2

30

31

32

15

29

28

16

2225

26

23

24P
T D

AUX #2

V3

P
T

D

TAV. 020



Pos. Cod. Descrizione Description

G 9cod.  G19531650

FRONT HYDRAULIC SYSTEM - LEFT TIE ROD TAV. 020

1 GB5919270 SUPPORTO TUBI IDR.SX ................................................ PIPE HIDR.SUPPORT
2 F01120123 VITE 5/16-18X1    A.B18.2.1 ZN ........................................ BOLT 5/16-18X1    A.B18.2.1
3 F03110042 RAC.T  FGS12 F U4  M S12    ZN ..................................... UNION T  FGS12 F U4  M S12
4 F03151438 MINIPRESA 16X2 -7/16-20UNF-2A .................................. PORT COUPL.16X2-7/16-20UNF-2A
5 F03110041 RAC.T  FGS8  F U4  M S8     ZN ........................................ UNION T  FGS8  F U4  M S8
6 F03110029 RAC.T  M S8  M S8  FGS8     ZN........................................ UNION T  M S8  M S8  FGS8
7 F03110045 NIPPLO FGS8  FGN4           ZN ......................................... NIPPLE FGS8  FGN4
8 F03110070 NIPPLO FGS8  FGS8           ZN ......................................... NIPPLE FGS8  FGS8
9 F03110072 RAC.L  M S8  FGS8           ZN ............................................ UNION L  M S8  FGS8

10 F03110007 NIPPLO M S8  MGB  3/8       ZN ........................................ NIPPLE M S8  MGB  3/8
11 F03110006 FITT. BSPP 3/8" M-ORFS 11/16"M .................................... FIT. BSPP 3/8" M-ORFS 11/16"M
12 F03150581 VALV.UNID.IN LINEA 2,5BAR 3/8" ..................................... VALVE IN LINE 2.5BAR 3/8"
13 F03110043 RAC.T  FGS16 F U4  M S16    ZN ..................................... UNION T  FGS16 F U4  M S16
14 F03110030 PASSAPARETE MS12       L41  ZN .................................... PASS WALL MS12       L41
15 F03110036 PASSAPARETE MS16       L42  ZN .................................... PASS WALL MS16       L42
16 F03110015 PASSAPARETE MS8        L37  ZN ..................................... PASS WALL MS8        L37
17 F03110066 TAPPO MS12                  ZN ................................................ PLUG MS12
18 F03110067 TAPPO MS16                  ZN ................................................ PLUG MS16
19 F03110065 TAPPO MS8                   ZN ................................................. PLUG MS8
20 F03150935 INNESTO RAP.MASCH.1/2 A VALV. ................................... QUICK CONNECT MALE CONE 1/2
21 F03110019 NIPPLO M S8  M U8           ZN ........................................... NIPPLE M S8  M U8
22 F03120023 TUBO 3/4R17 F  S12 F  S12 3800 ................................... PIPE 3/4R17 F  S12 F  S12 3800
23 F03120016 TUBO 1 R17 F  S16 F  S16  3800 ..................................... PIPE 1 R17 F  S16 F  S16  3800
24 F03120010 TUBO 1/2R17 F  S8  F  S8 3800 ...................................... PIPE 1/2R17 F  S8  F  S8 3800
25 F03120000 TUBO  1/2R17 F  S8  F  S8 3800 ...................................... PIPE 1/2R17 F  S8  F  S8 3800
26 F03120011 TUBO 1/2R17 F  S8  F90S8 7500 .................................... PIPE 1/2R17 F  S8  F90S8 7500
27 F03120034 TUBO 3/8R17 F  S6         500 ........................................... PIPE 3/8R17 F  S6         500
28 F03120024 TUBO 3/4R17 F  S12 F90S12 7500 ................................. PIPE 3/4R17 F  S12 F90S12 7500
29 F03120017 TUBO 1 R17 F  S16 F90S16  7500 .................................. PIPE 1 R17 F  S16 F90S16  7500
30 F03120011 TUBO 1/2R17 F  S8  F90S8 7500 .................................... PIPE 1/2R17 F  S8  F90S8 7500
31 F03120002 TUBO  1/2R17 F  S8  F90S8 8350 ................................... PIPE 1/2R17 F  S8  F90S8 8350
32 F03120003 TUBO 1/2R17 F  S8  F  S8 8200 ...................................... PIPE 1/2R17 F  S8  F  S8 8200
33 F05011195 SENSORE PRESS 30PSI 1/4" NPT ................................. SENSOR PRESS 30PSI 1/4" NPT



G10 cod.  G19531650

TAV. 030

1
23

4

5

6

7
9

10

11

12

15

13

14

8
7

9

7
9

16

17

18

19

19

18
20

AUX #1

AUX #3

AUX #4



Pos. Cod. Descrizione Description

G 11cod.  G19531650

FRONT HYDRAULIC SYSTEM - RIGHT TIE ROD TAV. 030

1 F03110042 RAC.T  FGS12 F U4  M S12    ZN ..................................... UNION T  FGS12 F U4  M S12
2 F03151438 MINIPRESA 16X2 -7/16-20UNF-2A .................................. PORT COUPL.16X2-7/16-20UNF-2A
3 F03110030 PASSAPARETE MS12       L41  ZN .................................... PASS WALL MS12       L41
4 F03110041 RAC.T  FGS8  F U4  M S8     ZN ........................................ UNION T  FGS8  F U4  M S8
5 F03110015 PASSAPARETE MS8        L37  ZN ..................................... PASS WALL MS8        L37
6 F01120123 VITE 5/16-18X1    A.B18.2.1 ZN ........................................ BOLT 5/16-18X1    A.B18.2.1
7 F03150935 INNESTO RAP.MASCH.1/2 A VALV. ................................... QUICK CONNECT MALE CONE 1/2
8 F03110048 NIPPLO M S12 M U8           ZN .......................................... NIPPLE M S12 M U8
9 F03110019 NIPPLO M S8  M U8           ZN ........................................... NIPPLE M S8  M U8

10 F03120032 TUBO 3/4R17 F  S12 F  S12 3800 ................................... PIPE 3/4R17 F  S12 F  S12 3800
11 F03120029 TUBO 1/2R17 F  S8  F  S8 3800 ...................................... PIPE 1/2R17 F  S8  F  S8 3800
12 F03120030 TUBO 1/2R17 F  S8  F  S8 3800 ...................................... PIPE 1/2R17 F  S8  F  S8 3800
13 F03120026 TUBO 1/2R17 F  S8  F  S8 3800 ...................................... PIPE 1/2R17 F  S8  F  S8 3800
14 F03120027 TUBO 1/2R17 F  S8  F  S8 3800 ...................................... PIPE 1/2R17 F  S8  F  S8 3800
15 F03120033 TUBO 1/2R17 F  S8  F  S8 3800 ...................................... PIPE 1/2R17 F  S8  F  S8 3800
16 F03120038 TUBO 3/4R17 F  S12 F S12 11400 .................................. PIPE 3/4R17 F  S12 F S12 11400
17 F03120053 TUBO 1/2R17 F  S8  F  S8 11400 ..................................... PIPE 1/2R17 F  S8  F  S8 11400
18 F03120031 TUBO 1/2R17 F  S8  F  S8 14000 ..................................... PIPE 1/2R17 F  S8  F  S8 14000
19 F03120028 TUBO 1/2R17 F  S8  F  S8 9500 ...................................... PIPE 1/2R17 F  S8  F  S8 9500
20 GB5919280 SUPPORTO TUBI IDR.DX ................................................ PIPE HIDR.SUPPORT



G12 cod.  G19531650

1

6

8

8

9

9

7
6

3

10

10

11

11

2

5

5

4

6

3

V1

V2V2

TAV. 040



Pos. Cod. Descrizione Description

G 13cod.  G19531650

FRONT HYDRAULIC SYSTEM - HOOKS TAV. 040

1 F03145000 CILINDRO DE 0.75" X 1.5"- 3" .......................................... CYLINDER DE 0.75" X 1.5"- 3"
2 F03140000 CILINDRO DE 1.375"X 4" - 8" ........................................... CYLINDER DE 1.375"X 4" - 8"
3 F03110025 RAC.L  M S6  MGU8           ZN ........................................... UNION L  M S6  MGU8
4 F03110006 FITT. BSPP 3/8" M-ORFS 11/16"M .................................... FIT. BSPP 3/8" M-ORFS 11/16"M
5 F03110055 SV.EL.BSPP 3/8" M-ORFS 11/16"M .................................. SV.EL.BSPP 3/8" M-ORFS 11/16"M
6 F03110028 RAC.T  M S6  M S6  FGS6     ZN........................................ UNION T  M S6  M S6  FGS6
7 F03150502 VALV.BLOCCO 20LPM-3/8" .............................................. BLOCK VALVE 20LPM-3/8"
8 F03120037 TUBO 3/8R17 F  S6  F  S6 7300 ...................................... PIPE 3/8R17 F  S6  F  S6 7300
9 F03120044 TUBO 3/8R17 F  S6  F90S6  750 ..................................... PIPE 3/8R17 F  S6  F90S6  750

10 F03120045 TUBO 3/8R17 F  S6  F90S6 1150 .................................... PIPE 3/8R17 F  S6  F90S6 1150
11 F03120050 TUBO 1/4R17 F  S6  F90J6 1200 ..................................... PIPE 1/4R17 F  S6  F90J6 1200



G14 cod.  G19531650

23

21

19 20
15

22

18

20
15

1

2

31

5

12
14

13

11

16

17
15

18

1413

12

15

16

11
3

4

9

8
8

7

27

27
26
8

28

8
26

29

18

25

30

24

10

6

TAV. 050



Pos. Cod. Descrizione Description

G 15cod.  G19531650

TRANSPORT TROLLEY AND REAR FRAME TAV. 050

1 F06120308 SIST.CINGOLI                US ................................................ TRACK SYSTEM US
2 GB5919290 SPINA 3"X28 1/4" ............................................................. PIN 3"X28 1/4"
3 F01120127 VITE 3/4 -10X5    A.B18.2.1 ZN .......................................... BOLT 3/4 -10X5    A.B18.2.1
4 F01280021 DADO 3/4 -10 S.L. A.B18.2.2 ZN ....................................... NUT 3/4 -10 S.L. A.B18.2.2
5 GB5918130 CARRO ............................................................................ CARRIAGE
6 GB5915140 TELAIO CENTRALE ......................................................... FRAME CENTRAL
7 F01280015 DADO 3/4 -10 FLA. A.B18.2.2 ZN ...................................... NUT 3/4 -10 FLA. A.B18.2.2
8 F01120049 VITE 3/4 X2 1/4 UNC  2A .................................................. BOLT 3/4 X2 1/4 UNC  2A
9 F01120082 VITE 5/8 X1 1/2 UNC  2A .................................................. BOLT 5/8 X1 1/2 UNC  2A

10 F01280016 DADO 5/8 -11 FLA. A.B18.2.2 ZN ...................................... NUT 5/8 -11 FLA. A.B18.2.2
11 F01120135 VITE 1/2 -13X2    A.B18.2.1 ZN .......................................... BOLT 1/2 -13X2    A.B18.2.1
12 F01280014 DADO 1/2 -13 FLA. A.B18.2.2 ZN ...................................... NUT 1/2 -13 FLA. A.B18.2.2
13 GB5916970 PERNO TELAIO CENTRALE ........................................... CENTRAL FRAME PIN
14 F02100207 SPINA E.P.  1/2" X3"        US .............................................. PIN EL. 1/2" X3"
15 F02100196 SPINA E.P.  5/16"X2"        US ............................................. PIN EL. 5/16"X2"
16 GB5918420 SPINA 1 1/4"X 4 1/2"        ZN.............................................. PIN 1 1/4"X 4 1/2"
17 GB5919310 SUPPORTO TUBI IDR.POST. .......................................... HYDR.SUPPORT TUBES
18 F01120140 VITE 3/8 -16X1    A.B18.2.1 ZN .......................................... BOLT 3/8 -16X1    A.B18.2.1
19 F02450032 MART*M.L= 940 L= 620 D=32 G.R. .................................. TIE-ROD L= 940L=620D=32G.R.
20 GB5916930 SPINA 1 1/4"X 5 1/2 .......................................................... PIN 1 1/4"X 5 1/2
21 F12025505 RACCORDO A T M4,5"F4,5"M4,5"US ............................... TEE FITTING M4,5"F4,5"M4,5"US
22 GB5918690 PIATTO ............................................................................. PLATE
23 GB5918080 BARRA CENTRALE 165" ................................................. CENTRAL BAR 165"
24 GB5918090 STUBWING SINISTRA ..................................................... STUBWING LH
25 GB5918100 STUBWING DESTRA ....................................................... STUBWING RH
26 GB5918310 ROS.3/4"X3/8"X3" ............................................................. WASHER 3/4"X3/8"X3"
27 F04150079 BOCCOLA AUT.2"X14GAX2" ............................................. SELF-LOCKING BUSHING 2"X14GAX2
28 GB5916890 PERNO ALI TELAIO.......................................................... WING FRAME PIN
29 GB5918650 CARTER STUBWING....................................................... CASE STUBWING
30 GB5918470 SUPPORTI TUBI CSD   US14 COMPL ............................. TUBE SUPPORT
31 F03140002 CILINDRO DE 1.5"  X 4.5"-12". ......................................... CYLINDER DE 1.5"  X 4.5"-12"



G16 cod.  G19531650

15

16

5

4
13

2

3

6

1

22

23

9

125

2

3

11

1

24

11

10

12

8

8
18

19
19

18

20

6
5

7

17

17
14

24

AUX #1

(TAV. 150) “FAN”
T

(TAV. 120) P

(TAV. 120) D

(TAV. 120) T

(TAV. 90) (b
)

(d) 
(TAV. 100)

(c) (
TAV. 100)

D (TAV. 130)

P (TAV. 130)

T (TAV. 130)
21

TAV. 060



Pos. Cod. Descrizione Description

G 17cod.  G19531650

HYDRAULIC TRASPORT TROLLEY TAV. 060

1 F03110030 PASSAPARETE MS12       L41  ZN .................................... PASS WALL MS12       L41
2 F03110004 NIPPLO FGS12 M S8           ZN ......................................... NIPPLE FGS12 M S8
3 F03110047 RAC.T  M S12 M S12 FGS12    ZN .................................... UNION T  M S12 M S12 FGS12
4 F03110002 TAPPO FS8                   ZN ................................................. PLUG FS8
5 F03110029 RAC.T  M S8  M S8  FGS8     ZN........................................ UNION T  M S8  M S8  FGS8
6 F03110072 RAC.L  M S8  FGS8           ZN ............................................ UNION L  M S8  FGS8
7 F03110015 PASSAPARETE MS8        L37  ZN ..................................... PASS WALL MS8        L37
8 F03110025 RAC.L  M S6  MGU8           ZN ........................................... UNION L  M S6  MGU8
9 F03110033 RAC.T  M S8                 ZN .................................................. UNION T  M S8

10 F03120051 TUBO 3/4R17 F  S12 F  S12 3700 ................................... PIPE 3/4R17 F  S12 F  S12 3700
11 F03120036 TUBO 1/2R17 F  S8  F  S8 1000 ...................................... PIPE 1/2R17 F  S8  F  S8 1000
12 F03120020 TUBO 3/4R17 F  S12 F  S16 3700 ................................... PIPE 3/4R17 F  S12 F  S16 3700
13 F03120021 TUBO 1/2R17 F  S8  F  S8 5900 ...................................... PIPE 1/2R17 F  S8  F  S8 5900
14 F03120035 TUBO 1/2R17 F  S8  F  S8 6500 ...................................... PIPE 1/2R17 F  S8  F  S8 6500
15 F03120013 TUBO 1/2R17 F  S8  F90S8 4100 .................................... PIPE 1/2R17 F  S8  F90S8 4100
16 F03120014 TUBO 1/2R17 F  S8  F90S8 5900 .................................... PIPE 1/2R17 F  S8  F90S8 5900
17 F03120041 TUBO 3/8R17 F  S6  F  S8 8800 ...................................... PIPE 3/8R17 F  S6  F  S8 8800
18 F03120040 TUBO 3/8R17 F  S6  F  S6 8800 ...................................... PIPE 3/8R17 F  S6  F  S6 8800
19 F03120039 TUBO 3/8R17 F  S6  F  S8  950........................................ PIPE 3/8R17 F  S6  F  S8  950
20 F03120042 TUBO 1/2R17 F90S8  F  S12 3800 .................................. PIPE 1/2R17 F90S8  F  S12 3800
21 F03120052 TUBO 1/2R17 F  S8  F90S12 3800 .................................. PIPE 1/2R17 F  S8  F90S12 3800
22 F03120038 TUBO 3/4R17 F  S12 F S12 11400 .................................. PIPE 3/4R17 F  S12 F S12 11400
23 F03120053 TUBO 1/2R17 F  S8  F  S8 11400 ..................................... PIPE 1/2R17 F  S8  F  S8 11400
24 GB5919310 SUPPORTO TUBI IDR.POST. .......................................... HYDR.SUPPORT TUBES



G18 cod.  G19531650

3

1

2

6
7

5

19

16

14

15

18
17

11
13

12

10

9

810

4
LEFT

RIGHT

TAV. 070



Pos. Cod. Descrizione Description

G 19cod.  G19531650

WING FRAME TAV. 070

1 GB5918150 ALA SINISTRA 24F 30 ....................................................... WING LH 24R 30
2 GB5918140 ALA DESTRA   24F 30 ....................................................... WING RH 24R 30
3 GB5919330 SUPPORTO TUBI CSD SX .............................................. SUPPORT TUBES CSD LH
4 GB5919320 SUPPORTO TUBI CSD DX .............................................. SUPPORT TUBES CSD RH
5 F20110831 CAV.Q.M16X   2X 60 196X223 ........................................... U BOLT Q.M=16X2X60 196 X L=223
6 F01410100 ROS.M16   17X  30X  3 U6592 ZN .................................... WASHER M16 17X30X3 U6592 ZN
7 F01230085 DADO M16X2       D982      8ZN ........................................ NUT M16X2
8 GB5917340 CARTER CORTO WING .................................................. CASE WING
9 GB5917330 CARTER LUNGO WING .................................................. CASE WING

10 F01120140 VITE 3/8 -16X1    A.B18.2.1 ZN .......................................... BOLT 3/8 -16X1    A.B18.2.1
11 F01120049 VITE 3/4 X2 1/4 UNC  2A .................................................. BOLT 3/4 X2 1/4 UNC  2A
12 GB5916890 PERNO ALI TELAIO.......................................................... WING FRAME PIN
13 GB5918310 ROS.3/4"X3/8"X3" ............................................................. WASHER 3/4"X3/8"X3"
14 F04150079 BOCCOLA AUT.2"X14GAX2" ............................................. SELF-LOCKING BUSHING 2"X14GAX2
15 GB5919220 SPINA 3/4"X6 1/2" ANTIROTAZ. ........................................ PIN 3/4"X6 1/2"
16 F01120126 VITE 3/8 -16X2    A.B18.2.1 ZN .......................................... BOLT 3/8 -16X2    A.B18.2.1
17 F01280013 DADO 3/8 -16 FLA. A.B18.2.2 ZN ...................................... NUT 3/8 -16 FLA. A.B18.2.2
18 F02100206 SPINA E.P.  3/8" X2"        US .............................................. PIN EL. 3/8" X2"
19 F20010216 DECAL.GASPARDO H125 ............................................... LABEL GASPARDO H125



G20 cod.  G19531650

17

18

35
36

34

31
32 33

30

4

1

26
14

29

4 6

5

9

10
2

19

15

8
28

27
7

3

24
16

13
22

21

12
11

23

25

20

19

TAV. 080



Pos. Cod. Descrizione Description

G 21cod.  G19531650

SIDE WHEELS (W) TAV. 080

1 GB5918890 SCATOLA POWER WHEELS ........................................... BOX POWER WHEELS
2 GB5918830 PIASTRINA ....................................................................... PLATE
3 GB5918900 CARTER POWER WHEEL ............................................... CASE POWER WHEELS
4 F01120049 VITE 3/4 X2 1/4 UNC  2A .................................................. BOLT 3/4 X2 1/4 UNC  2A
5 GB5916880 PERNO SUPPORTO RUOTE .......................................... WHEEL SUPPORT PIN
6 GB5918580 ROS.3/4"X1/4" X2 1/2" ...................................................... WASHER 3/4"X1/4" X2 1/2"
7 F01510001 ROS.    3/8" X 1"   X  1/4" ZN .............................................. WASHER 3/8" X 1"   X  1/4"
8 F01120123 VITE 5/16-18X1    A.B18.2.1 ZN ........................................ BOLT 5/16-18X1    A.B18.2.1
9 F01120133 VITE 1/4 -20X1    A.B18.2.1 ZN .......................................... BOLT 1/4 -20X1    A.B18.2.1

10 F01510003 ROS.    1/4" X   3/4X1 1/16 ZN ........................................... WASHER 1/4" X   3/4X1 1/16
11 F01120135 VITE 1/2 -13X2    A.B18.2.1 ZN .......................................... BOLT 1/2 -13X2    A.B18.2.1
12 F01510002 ROS.    1/2" X 1 1/8X  1/4" ZN ............................................ WASHER 1/2" X 1 1/8X  1/4"
13 F01280014 DADO 1/2 -13 FLA. A.B18.2.2 ZN ...................................... NUT 1/2 -13 FLA. A.B18.2.2
14 F01120139 VITE 5/8 -11X1 3/4A.B18.2.1 ZN ....................................... BOLT 5/8 -11X1 3/4A.B18.2.1
15 GB5918560 PIGNONE Z36                 ZN .............................................. PINION  Z36
16 F06080721 SP.CAT.5/8    M.ASA 50 LUB  US ....................................... CHAIN 5/8 ASA 50 L
17 F01250035 DADO COLONNETTA             US ....................................... COLUMN NUT
18 F06120309 RUOTA                       US ..................................................... WHEEL
19 F04100158 SUPPORTO FYM 3" TF .................................................... SUPPORT FYM 3" TF
20 GB5917290 ASSE RUOTE .................................................................. WHEEL AXLE
21 F03150940 MOTORE RUOTA GM2             > ........................................ MOTOR WHEEL GR2
22 GB5914000 ASSE MOTORI ................................................................. DRIVING AXLE
23 F02150209 LINGUETTA  1/2"X  1/2"X1 1/2" ......................................... PARALLEL KEY 1/2"X 1/2"X1 1/2"
24 GB5918550 PIGNONE Z16                 ZN .............................................. PINION  Z16
25 F02150208 LINGUETTA  5/8"X  5/8"X3" ............................................... PARALLEL KEY 5/8"X  5/8"X3"
26 F04100157 SUPPORTO FY  2" TF ...................................................... SUPPORT FY  2" TF
27 GB5918420 SPINA 1 1/4"X 4 1/2"        ZN.............................................. PIN 1 1/4"X 4 1/2"
28 F02100196 SPINA E.P.  5/16"X2"        US ............................................. PIN EL. 5/16"X2"
29 F01280016 DADO 5/8 -11 FLA. A.B18.2.2 ZN ...................................... NUT 5/8 -11 FLA. A.B18.2.2
30 F01280015 DADO 3/4 -10 FLA. A.B18.2.2 ZN ...................................... NUT 3/4 -10 FLA. A.B18.2.2
31 F01510004 ROS.G.  1/2" X   7/8X1 2/16 ZN ......................................... WASHER G. 1/2" X   7/8X1 2/16
32 F01120141 VITE 1/2 -13X2 3/4A.B18.2.1 ZN ....................................... BOLT 1/2 -13X2 3/4A.B18.2.1
33 F02150210 LINGUETTA  5/8"X  5/8"X2" ............................................... PARALLEL KEY 5/8"X  5/8"X2"
34 F06160024 MOZZO FLANGIATO             US ......................................... FLANGED HUB
35 GB5918410 MOZZO RUOTA ................................................................ WHEEL HUB
36 F01110035 VITE COLONNETTA             US ......................................... COLUMN BOLT



G22 cod.  G19531650

1

2

3

17

21

20

5

5

12

6

6

22

22

14

13

4

4

11

2
9

2

8
10

8
19

7

7

1818

15

16

23

15

V4

W1

D

T TAV. 120
(f) 

(e) 

(a) (TAV. 60)

(b) (TAV. 60)

TAV. 090



Pos. Cod. Descrizione Description

G 23cod.  G19531650

MOTOR WHEEL LEFT (W1) TAV. 090

1 F03140001 CILINDRO DE 1.5"  X 4" -12" ............................................ CYLINDER DE 1.5"  X 4" -12"
2 F03110025 RAC.L  M S6  MGU8           ZN ........................................... UNION L  M S6  MGU8
3 F03110017 NIPPLO M S6  M U8          ZN ............................................ NIPPLE M S6  M U8
4 F03110015 PASSAPARETE MS8        L37  ZN ..................................... PASS WALL MS8        L37
5 F03110014 PASSAPARETE  MS6       L34  ZN ..................................... PASS WALL MS6       L34
6 F03110009 NIPPLO M S12 MGB1           ZN ........................................ NIPPLE M S12 MGB1
7 F03110024 NIPPLO M S6  MGB  1/2       ZN ........................................ NIPPLE M S6  MGB  1/2
8 F03110026 RAC.L  M S8  MGU8           ZN ........................................... UNION L  M S8  MGU8
9 F03110050 RAC.L  M S10 FGN10          ZN ......................................... UNION L  M S10 FGN10

10 F03110062 RAC.L  M S6  FGN6           ZN ............................................ UNION L  M S6  FGN6
11 F03140003 VALV.CONTROLLO POWER WHEEL ............................... VALVE CONTROL POWER WHEEL
12 F03150940 MOTORE RUOTA GM2             > ........................................ MOTOR WHEEL GR2
13 F03120041 TUBO 3/8R17 F  S6  F  S8 8800 ...................................... PIPE 3/8R17 F  S6  F  S8 8800
14 F03120040 TUBO 3/8R17 F  S6  F  S6 8800 ...................................... PIPE 3/8R17 F  S6  F  S6 8800
15 F03120005 TUBO 3/8R17 F  S6  F  S6  2950 ...................................... PIPE 3/8R17 F  S6  F  S6  2950
16 F03120019 TUBO 1/2R17 F  S8  F  S8 2250 ...................................... PIPE 1/2R17 F  S8  F  S8 2250
17 F03120009 TUBO  3/8R17 F  S8  F90S6 3800 ................................... PIPE 3/8R17 F  S8  F90S6 3800
18 F03120007 TUBO 1/2R17 F  S8  F90S8 1800 .................................... PIPE 1/2R17 F  S8  F90S8 1800
19 F03120008 TUBO 3/8R17 F  S6  F90S6 1800 .................................... PIPE 3/8R17 F  S6  F90S6 1800
20 F03120047 TUBO 3/8R17 F  S6  F90S6  500 ..................................... PIPE 3/8R17 F  S6  F90S6  500
21 F03120048 TUBO 3/8R17 F  S6  F90S6  850 ..................................... PIPE 3/8R17 F  S6  F90S6  850
22 F03120049 TUBO 1/2R17 F  S8  FS12   700 ...................................... PIPE 1/2R17 F  S8  FS12   700
23 F03110023 NIPPLO FGS10 M S8           ZN ......................................... NIPPLE FGS10 M S8



G24 cod.  G19531650

1

3

2

15

15

6

6

4

4

7
7

12
2

2

11

23

9

16

8
8

10

19

21

22

22

20

5

5

1818

17

W2

T
(g)

(TAV. 60) (d)
(TAV. 60) (c)

(h)

(TAV. 130) D

V5

13

14

TAV. 120

TAV. 100



Pos. Cod. Descrizione Description

G 25cod.  G19531650

MOTOR WHEEL RIGHT (W2) TAV. 100

1 F03140001 CILINDRO DE 1.5"  X 4" -12" ............................................ CYLINDER DE 1.5"  X 4" -12"
2 F03110025 RAC.L  M S6  MGU8           ZN ........................................... UNION L  M S6  MGU8
3 F03110017 NIPPLO M S6  M U8          ZN ............................................ NIPPLE M S6  M U8
4 F03110015 PASSAPARETE MS8        L37  ZN ..................................... PASS WALL MS8        L37
5 F03110014 PASSAPARETE  MS6       L34  ZN ..................................... PASS WALL MS6       L34
6 F03110009 NIPPLO M S12 MGB1           ZN ........................................ NIPPLE M S12 MGB1
7 F03110024 NIPPLO M S6  MGB  1/2       ZN ........................................ NIPPLE M S6  MGB  1/2
8 F03110026 RAC.L  M S8  MGU8           ZN ........................................... UNION L  M S8  MGU8
9 F03110050 RAC.L  M S10 FGN10          ZN ......................................... UNION L  M S10 FGN10

10 F03110062 RAC.L  M S6  FGN6           ZN ............................................ UNION L  M S6  FGN6
11 F03140003 VALV.CONTROLLO POWER WHEEL ............................... VALVE CONTROL POWER WHEEL
12 F03150940 MOTORE RUOTA GM2             > ........................................ MOTOR WHEEL GR2
13 F03120041 TUBO 3/8R17 F  S6  F  S8 8800 ...................................... PIPE 3/8R17 F  S6  F  S8 8800
14 F03120040 TUBO 3/8R17 F  S6  F  S6 8800 ...................................... PIPE 3/8R17 F  S6  F  S6 8800
15 F03120006 TUBO 3/8R17 F  S6  F  S6 12850 ..................................... PIPE 3/8R17 F  S6  F  S6 12850
16 F03120022 TUBO 1/2R17 F  S8  F  S8 1900 ...................................... PIPE 1/2R17 F  S8  F  S8 1900
17 F03120015 TUBO 3/8R17 F  S8  F90S6 3400 .................................... PIPE 3/8R17 F  S8  F90S6 3400
18 F03120007 TUBO 1/2R17 F  S8  F90S8 1800 .................................... PIPE 1/2R17 F  S8  F90S8 1800
19 F03120008 TUBO 3/8R17 F  S6  F90S6 1800 .................................... PIPE 3/8R17 F  S6  F90S6 1800
20 F03120047 TUBO 3/8R17 F  S6  F90S6  500 ..................................... PIPE 3/8R17 F  S6  F90S6  500
21 F03120048 TUBO 3/8R17 F  S6  F90S6  850 ..................................... PIPE 3/8R17 F  S6  F90S6  850
22 F03120049 TUBO 1/2R17 F  S8  FS12   700 ...................................... PIPE 1/2R17 F  S8  FS12   700
23 F03110023 NIPPLO FGS10 M S8           ZN ......................................... NIPPLE FGS10 M S8



G26 cod.  G19531650

3
5

1

4

2

6

6

4

7

7

V1

V1

AUX #3
AUX #3

V2

TAV. 110



Pos. Cod. Descrizione Description

G 27cod.  G19531650

HYDRAULIC VALVE V2 TRASPORT TROLLEY TAV. 110

1 F05010294 DEVIATORE COMANDO 3 POSIZIONI ............................. SWITCH CONTROL 3 POSITIONS
2 F03110053 RAC.L  M S8  MGB  3/8       ZN .......................................... UNION L  M S8  MGB  3/8
3 F03080053 TAPPO M 3/8 SEAL ZN ..................................................... PLUG M 3/8 SEAL
4 F03110055 SV.EL.BSPP 3/8" M-ORFS 11/16"M .................................. SV.EL.BSPP 3/8" M-ORFS 11/16"M
5 F01020072 VITE M8X1,25X50   U5737  8.8ZN .................................... SCR. M8X1,25X50   U5737  8.8ZN
6 F03120031 TUBO 1/2R17 F  S8  F  S8 14000 ..................................... PIPE 1/2R17 F  S8  F  S8 14000
7 F03120037 TUBO 3/8R17 F  S6  F  S6 7300 ...................................... PIPE 3/8R17 F  S6  F  S6 7300



G28 cod.  G19531650

TAV. 120

13

16

1

9

22

119

9 21

24

24

10

23

8

23
8

10

14

3

2
12

20

6

18

6

19

25

17

5

7

4

13

15

6

AUX #2
D T

P

V3

(f)

(TAV. 90) D

(e)

T

W1

 V
4 

(T
AV

. 9
0)

D (TAV. 60)

T (TAV. 60)
P (TAV. 60)

(g) (TAV. 100)

(h) (TAV. 100)



Pos. Cod. Descrizione Description

G 29cod.  G19531650

HYDRAULIC CIRCUIT WING LEFT TAV. 120

1 F05010294 DEVIATORE COMANDO 3 POSIZIONI ............................. SWITCH CONTROL 3 POSITIONS
2 F03110034 RAC.T  M S12                ZN ................................................. UNION T  M S12
3 F03110004 NIPPLO FGS12 M S8           ZN ......................................... NIPPLE FGS12 M S8
4 F03110035 RAC.T  M S16                ZN ................................................. UNION T  M S16
5 F03110022 NIPPLO FGS16 M S8           ZN ......................................... NIPPLE FGS16 M S8
6 F03110033 RAC.T  M S8                 ZN .................................................. UNION T  M S8
7 F03120017 TUBO 1 R17 F  S16 F90S16  7500 .................................. PIPE 1 R17 F  S16 F90S16  7500
8 F03110006 FITT. BSPP 3/8" M-ORFS 11/16"M .................................... FIT. BSPP 3/8" M-ORFS 11/16"M
9 F03110053 RAC.L  M S8  MGB  3/8       ZN .......................................... UNION L  M S8  MGB  3/8

10 F03110023 NIPPLO FGS10 M S8           ZN ......................................... NIPPLE FGS10 M S8
11 F03110072 RAC.L  M S8  FGS8           ZN ............................................ UNION L  M S8  FGS8
12 F03120024 TUBO 3/4R17 F  S12 F90S12 7500 ................................. PIPE 3/4R17 F  S12 F90S12 7500
13 F03120019 TUBO 1/2R17 F  S8  F  S8 2250 ...................................... PIPE 1/2R17 F  S8  F  S8 2250
14 F03120051 TUBO 3/4R17 F  S12 F  S12 3700 ................................... PIPE 3/4R17 F  S12 F  S12 3700
15 F03120018 TUBO 1/2R17 F  S8  F  S8 1250 ...................................... PIPE 1/2R17 F  S8  F  S8 1250
16 F03120004 TUBO 1/2R17 F  S8  F  S8 1200 ...................................... PIPE 1/2R17 F  S8  F  S8 1200
17 F03120020 TUBO 3/4R17 F  S12 F  S16 3700 ................................... PIPE 3/4R17 F  S12 F  S16 3700
18 F03120011 TUBO 1/2R17 F  S8  F90S8 7500 .................................... PIPE 1/2R17 F  S8  F90S8 7500
19 F03120012 TUBO 3/8R17 F  S6  F  S6 1250 ...................................... PIPE 3/8R17 F  S6  F  S6 1250
20 F03120013 TUBO 1/2R17 F  S8  F90S8 4100 .................................... PIPE 1/2R17 F  S8  F90S8 4100
21 F03120002 TUBO  1/2R17 F  S8  F90S8 8350 ................................... PIPE 1/2R17 F  S8  F90S8 8350
22 F03120003 TUBO 1/2R17 F  S8  F  S8 8200 ...................................... PIPE 1/2R17 F  S8  F  S8 8200
23 F03120006 TUBO 3/8R17 F  S6  F  S6 12850 ..................................... PIPE 3/8R17 F  S6  F  S6 12850
24 F03120005 TUBO 3/8R17 F  S6  F  S6  2950 ...................................... PIPE 3/8R17 F  S6  F  S6  2950
25 F03120009 TUBO  3/8R17 F  S8  F90S6 3800 ................................... PIPE 3/8R17 F  S8  F90S6 3800



G30 cod.  G19531650

1

2

7

8

6

D (W
2) TAV. 100

T (V5) 

3

5

4

D

TAV. 60

P

T

TAV. 130



Pos. Cod. Descrizione Description

G 31cod.  G19531650

HYDRAULIC CIRCUIT WING RIGHT TAV. 130

1 F03110058 RAC.L  M S8  MGU6           ZN ........................................... UNION L  M S8  MGU6
2 F03110033 RAC.T  M S8                 ZN .................................................. UNION T  M S8
3 F03120035 TUBO 1/2R17 F  S8  F  S8 6500 ...................................... PIPE 1/2R17 F  S8  F  S8 6500
4 F03120021 TUBO 1/2R17 F  S8  F  S8 5900 ...................................... PIPE 1/2R17 F  S8  F  S8 5900
5 F03120004 TUBO 1/2R17 F  S8  F  S8 1200 ...................................... PIPE 1/2R17 F  S8  F  S8 1200
6 F03120014 TUBO 1/2R17 F  S8  F90S8 5900 .................................... PIPE 1/2R17 F  S8  F90S8 5900
7 F03120022 TUBO 1/2R17 F  S8  F  S8 1900 ...................................... PIPE 1/2R17 F  S8  F  S8 1900
8 F03120015 TUBO 3/8R17 F  S8  F90S6 3400 .................................... PIPE 3/8R17 F  S8  F90S6 3400



G32 cod.  G19531650

TAV. 140
3

2

2

L. 9500 (RIGHT) - 4
L. 1200 (LEFT) - 6

4 - L. 9500 (RIGHT) 
6 - L. 1200 (LEFT) 

5

1

D

IN

OUT



Pos. Cod. Descrizione Description

G 33cod.  G19531650

HYDRAULIC VACUUM BLOWER TAV. 140

1 F05011189 DEPRESSORE PP .......................................................... BLOWER KIT
2 F03110026 RAC.L  M S8  MGU8           ZN ........................................... UNION L  M S8  MGU8
3 F03110054 RAC.L  M S6  MGU4           ZN ........................................... UNION L  M S6  MGU4
4 F03120028 TUBO 1/2R17 F  S8  F  S8 9500 ...................................... PIPE 1/2R17 F  S8  F  S8 9500
5 F03120025 TUBO 3/8R17 F  S8  F90S6  700 ..................................... PIPE 3/8R17 F  S8  F90S6  700
6 F03120004 TUBO 1/2R17 F  S8  F  S8 1200 ...................................... PIPE 1/2R17 F  S8  F  S8 1200



G34 cod.  G19531650

TAV. 150

3

3

4

8

6

10

2
5

1

5

4

4
2

7
11

9

AUX #1

T

TAV. 60



Pos. Cod. Descrizione Description

G 35cod.  G19531650

HYDRAULIC CSD BLOWER TAV. 150

1 G68005170 VENTOLA 6" COMPLETA DI MOTORE .............................. FAN 6" WITH ENGINE
2 F03110029 RAC.T  M S8  M S8  FGS8     ZN........................................ UNION T  M S8  M S8  FGS8
3 F03110070 NIPPLO FGS8  FGS8           ZN ......................................... NIPPLE FGS8  FGS8
4 F03110027 RAC.L  M S8  MGU10          ZN .......................................... UNION L  M S8  MGU10
5 F03110008 NIPPLO M S8  MGB  1/2       ZN ........................................ NIPPLE M S8  MGB  1/2
6 F03110000 RAC.L  M S8  MGB  1/2       ZN .......................................... UNION L  M S8  MGB  1/2
7 F03150576 VALVOLA UNID.IN LINEA 1/2 ............................................ UNIDIRECTIONAL VALVE 1/2'
8 F03150575 VALVOLA A SFERA G1/2 F-F PN500 .................................. BALL VALVE G1/2 F-F PN500
9 F03120042 TUBO 1/2R17 F90S8  F  S12 3800 .................................. PIPE 1/2R17 F90S8  F  S12 3800

10 F03120052 TUBO 1/2R17 F  S8  F90S12 3800 .................................. PIPE 1/2R17 F  S8  F90S12 3800
11 F03120043 TUBO 1/2R17 F  S8  F90S8 1800 .................................... PIPE 1/2R17 F  S8  F90S8 1800



G36 cod.  G19531650

29

4

5

6

7

8

3

9

11

12
13

14

15 12

16

18

19

20

30

21

27

28

2

25

20
26

10 1

2031

21

12

18

17

21

9

22

23 24

3

3

TAV. 160



Pos. Cod. Descrizione Description

G 37cod.  G19531650

TRANSMISSION TAV. 160

1 GB5916640 SCATOLA CAMBIO ........................................................... GEAR BOX
2 F20030042 ETICH.ORGANI IN MOVIMENTO ...................................... DECAL.MOVING UNITS
3 G14830390 CUSCINETTO FORO QUADRO ....................................... SQUARE-HOLED BEARING
4 G22270127 ASSE RUOTA CAMBIO 2F.L.500 SP ................................. WHEEL AXLE - GEARBOX 2-ROW L.
5 G22230094 SUPPORTO CUSCINETTO ............................................. BEARING SUPPORT
6 GB5916660 PIGNONE Z=16 10B-1 D.25,4   ZN .................................. PINION  Z=16 10B-1 D.25,4   ZN
7 GB5916650 BOCCOLA   26  X48   X14,5   ZN ....................................... BUSHING   26  X48   X14,5   ZN
8 G16630430 PIGNONE Z-30 ZN. .......................................................... PINION Z-30 ZN.
9 G66248218 RONDELLA DISTAN.SPANDI ........................................... MAN. SPR. SPACER WASHER

10 G22505085 FERMO ASSE IN LAMIERA ............................................... PLATE AXLE STOP
11 F06220018 VOLANTINO 3LOBI D.65-M8X15 ...................................... 3-LOBE HANDWHEEL D.65-M8X15
12 F01420049 ROS.M8   8,4X  32X  2 U6593 ZN ..................................... WASHER M8 8,4X32X2 U6593 ZN
13 F01480033 ROS.G  8,1X 12,7X  2  D7980 ZN ..................................... GROVER WASHER D8,1X12,7D7980ZN
14 F06080152 CATENA 5/8 ASA 50 L  82 MAGLIE .................................... CHAIN 5/8 ASA 50 L  72 LINKS
15 G16630790 INGR.Z8 5/8X3/8 TENDICAT.COMPL ............................... GEAR Z8 5/8X3/8 CHAIN
16 F01060048 VITE M8X1,25X50   U5732  4.6ZN .................................... SCR. M8X1,25X50   U5732  4.6ZN
17 G18801880 BOCCOLA   8,25X15,0 X13 ZN ......................................... BUSHING 8,25 X15 X13 ZN
18 F01410051 ROS.M8   8,4X  17X1,6 U6592 ZN .................................... WASHER M8  8,4X17X1,6 U6592 ZN
19 GB5916670 CARTER POSTERIORE .................................................. CARTER REAR
20 F01220022 DADO M8X1,25     D980      8ZN ....................................... NUT M8X1,25      D980      8ZN
21 F01020436 VITE M8X1,25X20   U5739  8.8ZN .................................... SCR. M8X1,25X20   U5739  8.8ZN
22 F20110831 CAV.Q.M16X   2X 60 196X223 ........................................... U BOLT Q.M=16X2X60 196 X L=223
23 F01410100 ROS.M16   17X  30X  3 U6592 ZN .................................... WASHER M16 17X30X3 U6592 ZN
24 F01230085 DADO M16X2       D982      8ZN ........................................ NUT M16X2        D982      8ZN
25 GB5916700 CARTER ANTERIORE ..................................................... CARTER FRONT
26 F20030081 ETICH.SCOPPIO TUBI ..................................................... DECAL.HOSE BURST
27 F01020158 VITE M12X1,75X55   U5737 8.8ZN ................................... BOLT M12X1,75X55  U5737  8.8ZN
28 F01230059 DADO M12X1,75    D982      8ZN ...................................... LOCK-NUT M12X1,75 D982 8ZN
29 F05011041 MOTORE E SENSORI PP 20/20 ...................................... HYD MOTOR SPEED & PRESSURE
30 F01120143 VITE 5/16-18X1 1/4A.B18.2.1 ZN ...................................... BOLT 5/16-18X1 1/4A.B18.2.1
31 GB5919260 COPERCHIO SCATOLA CAMBIO ..................................... GEARBOX COVER



G38 cod.  G19531650

30

5

30

1

29

35

7

27

39

40

23

41

42

43

20

3

14
25

3458

32
35

16

54

55

21

35
28

24

44

17

46

48

30
6

33

2,5
mm

47

60 liters

49

40

13
18

12

18

19 26

4
2

52

53

51

50

28

45

8
22

9

57

56

10

36

60
61

59
38
11

37
31

62

26

48

36 liters

15

TAV. 170



Pos. Cod. Descrizione Description

G 39cod.  G19531650

SEED DISTRIBUTOR TAV. 170

1 G22230046 ASSE TRASMISSIONE DISCO ......................................... DISC GEAR AXLE
2 G22270390 KIT COPPIA CONICA DISTRIB.SEMI ................................ KIT- SEED DISTR. CONICAL PAIR
3 G22270069 ASSE PORTA PIGNONE ................................................... PINION BEARING SPINDLE
4 G66349008 BOCCOLA ........................................................................ BUSHING
5 G22230035 COPERCHIO SCATOLA INGRAN. .................................... GEARWHEEL BOX COVER
6 G22230040 SELETTORE MOBILE COMPLETO .................................. MOBILE SELECTOR ASSY.
7 G22230041 SELETTORE FISSO ......................................................... SELECTOR FIXED
8 G15223701 COPERCHIO CORPO MT ................................................ BODY COVER MT
9 G22230037 TENUTA GUARNIZIONE ................................................... SEAL

10 G16620470 TAPPO CENTRALE H=7,5 ............................................... CENTRAL PLUG  H=7.5
11 G22230039 PERNO COPERCHIO ...................................................... COVER PIN
12 G66349002 BOCCOLA SINT.BASSOFONDO ...................................... BUSHING- SINTERED
13 G22270071 BOCCOLA COLL.SINTER.20X24 ..................................... 20X24 SINTERED COLLARED BUSH
14 G22270204 PIASTRA ANTI TRABOCC.SEMI  SP ................................. SEED ANTI-OVERFLOW PLATE SP
15 G15224471 SERBATOIO SEME COMPLETO MT ................................. SEED TANK ASSY. MT
16 G17722990 FERMO MOLLA ZN (DA G15421151) ............................... SPRING LOCK ZN (DA G15421151)
17 F01020404 VITE M6X1X20      U5739  8.8ZN ...................................... SCREW M6X1X20 U5739 8.8ZN
18 G22220073 RONDELLA 28X0,3X16,5 ................................................. WASHER 28X0-3X16-5
19 F01420037 ROS.M6   6,4X  24X1,5 U6593 ZN .................................... WASHER M6 6,4X24X1,5 U6593 ZN
20 G18902951 MOLLA SPEC.ZN SCARICO ............................................. SPEC SPRING ZN DISCHARGE
21 G18903180 MOLLA CONVOGLIATORE MICRO ................................... MICRO CONVEYOR SPRING
22 G19002620 GUARNIZIONE COP.DISTR.SP530-MT ............................ DISTRIBUTION COVER AIR SEAL MT
23 G66248219 ANELLO PARAPOLVERE     SP-520 ................................. DUST COVER RING
24 G16620540 PORTA DI PROTEZIONE .................................................. SAFETY HATCH
25 G16620530 PORTA DI CONTROLLO .................................................. INSPECTION DOOR
26 F01020403 VITE M6X1X16      U5739  8.8ZN ...................................... SCR. M6X1X16      U5739  8.8ZN
27 F01020382 VITE M5X0,8X25    U5739  8.8ZN ..................................... SCR. M5X0,8X25    U5739  8.8ZN
28 F01020432 VITE M8X1,25X16   U5739  8.8ZN .................................... SCR. M8X1,25X16   U5739  8.8ZN
29 F01020451 VITE M8X1,25X45   U5739  8.8ZN .................................... SCR. M8X1,25X45   U5739  8.8ZN
30 F01070011 VITE A4,2X1,41X9,5 U6950 4.8NI ..................................... SCR. H4,2X1,41X9,5 U6950 4.8NI
31 F01240024 DADO M8X1,25     U5448   5.8ZN ..................................... NUT M8X1,25      U5448   5.8ZN
32 F01230019 DADO M5X0,8      D982      8ZN ........................................ NUT M5X0,8       D982      8ZN
33 F01200244 DADO M8X1,25     U5588   6.8ZN ..................................... NUT M8X1,25      U5588   6.8ZN
34 F01410023 ROS.M5   5,3X  10X  1 U6592 ZN ..................................... WASHER M5   5,3X  10X  1 U6592
35 F01410051 ROS.M8   8,4X  17X1,6 U6592 ZN .................................... WASHER M8  8,4X17X1,6 U6592 ZN
36 F01430059 ROS.M8  8,4X  15X0,8 U8842J ZN ................................... WASHER M8 8,4X15X0,8 U8842J ZN
37 F01460115 ROS.OND. 8,4X  15X0,5 BR D137A ................................. WASHER D8 DIN 137/A
38 F02200137 COPIGLIA     2X 15   U1336  IX .......................................... SPLIT PIN 2 X15 1336 GALVAN.
39 F02100079 SPINA E.P.  5X 20 U6873 C70 BR .................................... PIN EL. 5X 20 U6873 C70 BR
40 F02100083 SPINA E.P.  5X 24 U6873 C70 BR .................................... PIN EL. 5 X24 DIN 1481
41 F02150012 LINGUETTA  5X  5X 10 U6604A........................................ PARALLEL KEY  5X  5X 10 U6604A
42 F02200200 COPIGLIA     4X 70   U1336  ZN ........................................ SPLIT PIN 4 X70 1336 GALVAN.
43 G15421870 PORTA DI SCARICO DISTRIBUTORE ............................. DISTRIBUTOR DISCHARGE DOOR



G40 cod.  G19531650

30

5

30

1

29

35

7

27

39

40

23

41

42

43

20

3

14
25

3458

32
35

16

54

55

21

35
28

24

44

17

46

48

30
6

33

2,5
mm

47

60 liters

49

40

13
18

12

18

19 26

4
2

52

53

51

50

28

45

8
22

9

57

56

10

36

60
61

59
38
11

37
31

62

26

48

36 liters

15

TAV. 170



Pos. Cod. Descrizione Description

G 41cod.  G19531650

SEED DISTRIBUTOR TAV. 170

44 GA5220361 MONT.CORPO DISTRIBUZIONE MTR ............................. DISTRIB.BODY MTR COMPL.
45 G19006960 ESPULSORE SEME MAIS ................................................ SEED EJECTOR FOR CORN
46 F01420036 ROS.M6   6,4X  18X1,5 U6593 ZN .................................... WASHER M6 6,4X 18X1,5 U6593 ZN
47 G19005480 COPERCHIO SERBAT.SEME 60 LITRI ............................ COVER SEED HOPPER 60 LITRE
48 F01220011 DADO M6X1        D980      8ZN .......................................... NUT M6X1         D980      8ZN
49 G15226240 MONT.SERB.SEME 60 LITRI ........................................... TANK ASSEMBLY SEED 60LT
50 F01200220 DADO M5X0,8      U5588   6.8ZN ...................................... NUT M5X0,8       U5588   6.8ZN
51 F01430035 ROS.M5  5,3X  10X0,6 U8842J ZN ................................... WASHER D5 DIN 6798 D.INT.ZN
52 G16620010 ESPULSORE SEMI BIETOLA........................................... SUGAR BEET EJECTOR
53 F01020381 VITE M5X0,8X20    U5739   A2IX ....................................... SCR. M5X0,8X20    U5739   A2IX
54 G22270133 PIASTRINA ANTI TRABOC.SEMI MIN ................................ MINUTE SEED PLATE SP
55 G16620360 DIMA SELETTORE FISSO ................................................ POSITION PLATE FOR FIXED SELEC
56 G18701890 RONDELLA SVAS. 8,5X35  X5   ZN ................................... FLARED WASHER D.8.5 ZN.
57 F01030055 VITE M8X1,25X20   U5933 10.9ZD ................................... SCR. M8X1,25X20   U5933 10.9ZD
58 G18904240 MOLLA APERTURA PORTA CONTROLLO ........................ SPRING
59 G17722791 MONT.COPERCHIO DISTRIB.REGINA ............................ ASSEMBLY DISTRIB. COVER REGINA
60 G17722622 PROTEZIONE SX ............................................................. LEFT GUARD
61 F01070011 VITE A4,2X1,41X9,5 U6950 4.8NI ..................................... SCR. H4,2X1,41X9,5 U6950 4.8NI
62 G19002750 COPERCHIO SERBATOIO SEME 530 ............................. SEED TANK COVER 530



G42 cod.  G19531650

TAV. 180

MASCHIO GASPARDO TRANSMISSION

16/30 26 4,5 28 000 ÷ 96 000 G10121410 1

1

1

2

2

3

4

4

4

Soybeans

Sugarbeat 22 16/30 36 2,1 37 000 ÷ 121 000 G10121420

Seed type
Row

spacing
(inch)

Ratio
Hydr
Drive

#holes
on seed

plate

Hole
diameter

(mm)
Seed Population

(seeds/acre) Pos.
Seed Plate

P/N
for order

Corn
20

22 16/30 26 4,5 23 000 ÷ 67 000 G10121410

30 16/30 26 4,5 22 000 ÷ 64 000 G10121410

Sunflower
20 16/30 20 2,5 22 000 ÷ 74 000 G10121680

22 16/30 20 2,5 20 000 ÷ 67 000 G10121680

20 16/30 72 4,25 80 000 ÷ 268 000 G10124020

22 16/30 72 4,25 73 000 ÷ 240 000 G10124020

15 16/30 52 4,25 71 000 ÷ 257 000 G10123430

PRECISION PLANTING TRANSMISSION

18/36 26 4,5 27 000 ÷ 90 000 G10121410

Soybeans

Sugarbeat 22 18/36 36 2,1 35 000 ÷ 113 000 G10121420

Seed type
Row

spacing
(inch)

Ratio
Hydr
Drive

#holes
on seed

plate

Hole
diameter

(mm)
Seed Population

(seeds/acre)
Seed Plate

P/N
for order

Corn
20

22 18/36 26 4,5 25 000 ÷ 82 000 G10121410

30 18/36 26 4,5 18 000 ÷ 60 000 G10121410

Sunflower 20 18/36 20 2,5 21 000 ÷ 70 000 G10121680

22 18/36 20 2,5 19 000 ÷ 63 000 G10121680

20 18/36 72 4,25 75 000 ÷ 250 000 G10124020

22 18/36 72 4,25 69 000 ÷ 227 000 G10124020

15 18/36 52 4,25 73 000 ÷ 241 000 G10123430

Pos.

1

1

1

2

2

3

4

4

4



Pos. Cod. Descrizione Description

G 43cod.  G19531650

SEED PLATES TABLE TAV. 180

1 G22230050 DISCO  26F D.4,5  SP-MT ................................................ DISC 26 H. D.4,5  SP-MT
2 G22230203 DISCO 20 F0RI D.2,5 SP LM ............................................ DISC 20 H. D. 2,5
3 G22230288 DISCO  52F D.4,25 SP-MT ............................................... DISC 52 HOLES D.4-25 SP LM
4 G10124020 DISCO  72F D.4,25 SP-MT ............................................... DISC 72 HOLES D.4-25 SP LM



G44 cod.  G19531650

(*) Kit = 2+2 pz. (16x16)

7

6

1

2
3

4 8 (*) 9

10

9

11

12
16

16

29
(**)

23

43
22

4630

47

14

11

29 (**)

19
18

17

21

20

37

16
32

33

35

38

40

42

44

45 5

39

48

48

36

41

34

15

13

13

14

24

30

25

23

22

20
19

18

17

28

11

21

31

49

29 (**)

15

13

26

27

26

27

PLANTING UNIT STADARD

17”

TAV. 190



Pos. Cod. Descrizione Description

G 45cod.  G19531650

DRIVE PLANTING UNIT AND DRIVE PLANTING UNIT WITH «AIR CLUTCH» TAV. 190

1 F01020403 VITE M6X1X16      U5739  8.8ZN ...................................... SCR. M6X1X16      U5739  8.8ZN
2 G22220103 CONCHIGLIA SX .............................................................. LEFT SHELL
3 F01100011 ING.M 6X1 7663-A 9SMNPB28   ZN .................................. GREASE NIPPLE M6X1 7663-A ZN
4 G18700510 RONDELLA 31   X40  X0,6 ZN .......................................... GROWER 32 X 40 X 0,6 ZN
5 F01020024 VITE M5X0,8X40    U5737  8.8ZN ..................................... SCR. M5X0,8X40    U5737  8.8ZN
6 G22220102 CONCHIGLIA DX .............................................................. RIGHT SHELL
7 F01220011 DADO M6X1        D980      8ZN .......................................... NUT M6X1         D980      8ZN
8 G22270389 2+2 INGR.SCATOLA DI RINVIO   > ................................... 2+2  INTERM. TRANSM. GEAR BOX
9 G22220073 RONDELLA 28X0,3X16,5 ................................................. WASHER 28X0-3X16-5

10 G66349001 BOCCOLA ........................................................................ BUSHING
11 F02100113 SPINA E.P.  6X 30 U6873 C70 ZN..................................... PIN EL. 6X30 DIN 1481 ZN *
12 G22270452 ALBERO SCATOLA RINVIO     SP/S .................................. INTERMEDIATE BOX SHAFT
13 G22270454 CROCIERA COMPL.           SP/S ....................................... SPIDER SP/S
14 G19002840 COPRICARDANO SUPERIORE ...................................... TOP CARDAN JOINT COVER
15 G15423980 FORCELLE SNODO ESCL.ELET.COMPL ....................... COMPLET FORK ELECTRIC SWITCH O
16 F01020416 VITE M6X1X55      U5739  8.8ZN ...................................... SCR. M6X1X55      U5739  8.8ZN
17 G65338039 MOLLA COMP.ZN INNESTO      SP ................................... ZN COUPLING COMP. SPRING SP
18 G65338018 MOLLA COMP.ZN SCATOLA RINV.SP ............................... TRANSM. BOX COMP. SPRING . SP
19 G66248102 ANELLO SICUREZZA           SP ........................................ SAFETY RING
20 G22220105 BOCCOLA DI SPINTA....................................................... THRUST BUSHING
21 F02050045 ANELLO E. DE 16X   1 U7435 C70 .................................. SEEGER RING 16X 1 U7435 C70
22 G66248057 SPINA DI SICUREZZA         SP .......................................... SAFETY PIN SP
23 F02100121 SPINA E.P.  6X 40 U6873 C70 BR .................................... ELASTIC PIN 6X40
24 G17722540 PERNO ZN. ...................................................................... PIN ZN.
25 G17723020 ASS.INNESTO REGINA.................................................... ASSY CLUTCH REGINA
26 F01220022 DADO M8X1,25     D980      8ZN ....................................... NUT M8X1,25      D980      8ZN
27 F01020440 VITE M8X1,25X25   U5739  8.8ZN .................................... SCR. M8X1,25X25   U5739  8.8ZN
28 GA5220190 SCATOLA RINVIO Q16 EL.MTR ........................................ DROP BOX Q16 EL.MTR
29 G16033200 MONT.SCATOLA RINVIO Q.16 PLA > ................................ TRANSFER CASE
30 G66248094 COPRICARDANO               SP ........................................... UNIVERSAL JOINT COVER SP
31 GA5913760 CARDANO Q.20 L.165 COMPL ........................................ ASS.Y CARDAN JOINT Q.20 L.165
32 F01020114 VITE M10X1,5X50   U5737  8.8ZN .................................... SCR. M10X1,5X50   U5737  8.8ZN
33 F01040086 VITE M8X1,25X14   U5931  8.8ZN .................................... SCR. M8X1,25X14   U5931  8.8ZN
34 F01120122 VITE   10-32X3/4  SHCS GR8  ZN .................................... BOLT 10-32X3/4  SHCS GR8
35 F01200232 DADO M6X1        U5588   6.8ZN ....................................... NUT M6X1         U5588   6.8ZN
36 F01200270 DADO M10X1,5     U5588   6.8ZN ..................................... NUT M10X1,5      U5588   6.8ZN
37 F01230019 DADO M5X0,8      D982      8ZN ........................................ NUT M5X0,8       D982      8ZN
38 F01420049 ROS.M8   8,4X  32X  2 U6593 ZN ..................................... WASHER M8 8,4X32X2 U6593 ZN
39 F01430023 ROS.M10 10,5X 18X0,9 U8842J ZN ................................. WASHER D10 DIN 6798 D.INT.ZN
40 F01480011 ROS.G  5,1X  8,8X1,6  D7980 ZN ..................................... WASHER G. 5,1X  8,8X1,6  D7980
41 F13010028 RACC.SUPERAPIDO DRITTO 1/8G-8 ............................. SUPERAP.RIGHT JUNCTION 1/8G-8
42 F06260068 FRIZIONE AD ARIA TRU COUNT ...................................... AIR CLUTCH TRU COUNT.
43 G22505073 MANICOTTO DI INNESTO MT .......................................... COUPLING SLEEVE MT
44 GA5912451 STAFFA SUPP.FRIZ.AD ARIA ............................................. AIR CLUTCH BRACKET
45 GA5912481 FLANGIA FRIZIONE AD ARIA ............................................ AIR CLUTCH FLANGE
46 GA5912500 MONT.CARDANO Q.20 L.115 ........................................... TUBE CARDAN Q.20 L.115 COMPL
47 GA5912520 PERNO D.16X218 ZN ...................................................... PIN D.16X218 ZN
48 F01420036 ROS.M6   6,4X  18X1,5 U6593 ZN .................................... WASHER M6 6,4X 18X1,5 U6593 ZN
49 F02100086 SPINA E.P.  5X 30 U6873 C70 ZN..................................... PIN EL. 5 X30 DIN 1481 ZN



G46 cod.  G19531650

(*) Kit = 2+2 pz. (16x16)

7

6

1

2
3

4 8 (*) 9

10

9

11

12
16

16

29
(**)

4630

14

11

29 (**)

19
18

17

21

20

37

16
32

33

35

38

40

42

44

45 5

39

43

43

36

41

34

15

13

14

24

30

25

23

22

20
19

18

17

28

11

21

31

47

29 (**)

15

13

26

27

26

27

PLANTING UNIT STAGGERD

25”

13

24 25

23

22

TAV. 200



Pos. Cod. Descrizione Description

G 47cod.  G19531650

DRIVE PLANTING UNIT AND DRIVE PLANTING UNIT WITH «AIR CLUTCH» TAV. 200

1 F01020403 VITE M6X1X16      U5739  8.8ZN ...................................... SCR. M6X1X16      U5739  8.8ZN
2 G22220103 CONCHIGLIA SX .............................................................. LEFT SHELL
3 F01100011 ING.M 6X1 7663-A 9SMNPB28   ZN .................................. GREASE NIPPLE M6X1 7663-A ZN
4 G18700510 RONDELLA 31   X40  X0,6 ZN .......................................... GROWER 32 X 40 X 0,6 ZN
5 F01020024 VITE M5X0,8X40    U5737  8.8ZN ..................................... SCR. M5X0,8X40    U5737  8.8ZN
6 G22220102 CONCHIGLIA DX .............................................................. RIGHT SHELL
7 F01220011 DADO M6X1        D980      8ZN .......................................... NUT M6X1         D980      8ZN
8 G22270389 2+2 INGR.SCATOLA DI RINVIO   > ................................... 2+2  INTERM. TRANSM. GEAR BOX
9 G22220073 RONDELLA 28X0,3X16,5 ................................................. WASHER 28X0-3X16-5

10 G66349001 BOCCOLA ........................................................................ BUSHING
11 F02100113 SPINA E.P.  6X 30 U6873 C70 ZN..................................... PIN EL. 6X30 DIN 1481 ZN *
12 G22270452 ALBERO SCATOLA RINVIO     SP/S .................................. INTERMEDIATE BOX SHAFT
13 G22270454 CROCIERA COMPL.           SP/S ....................................... SPIDER SP/S
14 G19002840 COPRICARDANO SUPERIORE ...................................... TOP CARDAN JOINT COVER
15 G15423980 FORCELLE SNODO ESCL.ELET.COMPL ....................... COMPLET FORK ELECTRIC SWITCH O
16 F01020416 VITE M6X1X55      U5739  8.8ZN ...................................... SCR. M6X1X55      U5739  8.8ZN
17 G65338039 MOLLA COMP.ZN INNESTO      SP ................................... ZN COUPLING COMP. SPRING SP
18 G65338018 MOLLA COMP.ZN SCATOLA RINV.SP ............................... TRANSM. BOX COMP. SPRING . SP
19 G66248102 ANELLO SICUREZZA           SP ........................................ SAFETY RING
20 G22220105 BOCCOLA DI SPINTA....................................................... THRUST BUSHING
21 F02050045 ANELLO E. DE 16X   1 U7435 C70 .................................. SEEGER RING 16X 1 U7435 C70
22 G66248057 SPINA DI SICUREZZA         SP .......................................... SAFETY PIN SP
23 F02100121 SPINA E.P.  6X 40 U6873 C70 BR .................................... ELASTIC PIN 6X40
24 GA5913310 PERNO D.16X315 CARDANO ZN .................................... PIN D.16X315 CARDAN ZN
25 G15421830 ASS.INNESTO RINVIO SP ............................................... COUPLING
26 F01220022 DADO M8X1,25     D980      8ZN ....................................... NUT M8X1,25      D980      8ZN
27 F01020440 VITE M8X1,25X25   U5739  8.8ZN .................................... SCR. M8X1,25X25   U5739  8.8ZN
28 GA5220190 SCATOLA RINVIO Q16 EL.MTR ........................................ DROP BOX Q16 EL.MTR
29 G16033200 MONT.SCATOLA RINVIO Q.16 PLA > ................................ TRANSFER CASE
30 G66248094 COPRICARDANO               SP ........................................... UNIVERSAL JOINT COVER SP
31 G16030161 CARDANO LATO DISTRIBUZIONE .................................. UNIV. JOINT DISTRIB. SIDE
32 F01020114 VITE M10X1,5X50   U5737  8.8ZN .................................... SCR. M10X1,5X50   U5737  8.8ZN
33 F01040086 VITE M8X1,25X14   U5931  8.8ZN .................................... SCR. M8X1,25X14   U5931  8.8ZN
34 F01120122 VITE   10-32X3/4  SHCS GR8  ZN .................................... BOLT 10-32X3/4  SHCS GR8
35 F01200232 DADO M6X1        U5588   6.8ZN ....................................... NUT M6X1         U5588   6.8ZN
36 F01200270 DADO M10X1,5     U5588   6.8ZN ..................................... NUT M10X1,5      U5588   6.8ZN
37 F01230019 DADO M5X0,8      D982      8ZN ........................................ NUT M5X0,8       D982      8ZN
38 F01420049 ROS.M8   8,4X  32X  2 U6593 ZN ..................................... WASHER M8 8,4X32X2 U6593 ZN
39 F01430023 ROS.M10 10,5X 18X0,9 U8842J ZN ................................. WASHER D10 DIN 6798 D.INT.ZN
40 F01480011 ROS.G  5,1X  8,8X1,6  D7980 ZN ..................................... WASHER G. 5,1X  8,8X1,6  D7980
41 F13010028 RACC.SUPERAPIDO DRITTO 1/8G-8 ............................. SUPERAP.RIGHT JUNCTION 1/8G-8
42 F06260068 FRIZIONE AD ARIA TRU COUNT ...................................... AIR CLUTCH TRU COUNT.
43 F01420036 ROS.M6   6,4X  18X1,5 U6593 ZN .................................... WASHER M6 6,4X 18X1,5 U6593 ZN
44 GA5912451 STAFFA SUPP.FRIZ.AD ARIA ............................................. AIR CLUTCH BRACKET
45 GA5912481 FLANGIA FRIZIONE AD ARIA ............................................ AIR CLUTCH FLANGE
46 GA5913750 CARDANO Q.20 L.165 C/ESAG COMP ............................ ASS.Y CARDAN JOINT Q.20 L.165
47 F02100086 SPINA E.P.  5X 30 U6873 C70 ZN..................................... PIN EL. 5 X30 DIN 1481 ZN



G48 cod.  G19531650

2 4

18

3

11

19

8

9

24

44

48

6
36

44

47 49

20
45

42
46

54

41 43
40

4

31

34
35

32

29

33

28

15

27

2627

23

22

30

13

3

14
3 585557

25

35

12

5

1

7

10

16
59 1721

39

51

52

58

50

56

60

61
37

5
53

38

TAV. 210



Pos. Cod. Descrizione Description

G 49cod.  G19531650

FRAME PLANTING UNIT TAV. 210

1 F01020445 VITE M8X1,25X30   U5739  8.8ZN .................................... SCR. M8X1,25X30   U5739  8.8ZN
2 F01020254 VITE M16X2X55     U5737 10.9ZD .................................... SCR. M16X2X55     U5737 10.9ZD
3 G17722000 BOCCOLA SINTERIZZ.16,25X28X13 ............................... SINTERED BUSHING
4 F01230085 DADO M16X2       D982      8ZN ........................................ NUT M16X2        D982      8ZN
5 F01020440 VITE M8X1,25X25   U5739  8.8ZN .................................... SCR. M8X1,25X25   U5739  8.8ZN
6 F01020512 VITE M12X1,75X35   U5739 8.8ZN ................................... SCR. M12X1,75X35  U5739  8.8ZN
7 F01220022 DADO M8X1,25     D980      8ZN ....................................... NUT M8X1,25      D980      8ZN
8 F01220048 DADO M12X1,75    D980      8ZN ...................................... NUT M12X1,75     D980      8ZN
9 F01410076 ROS.M12   13X  24X2,5 U6592 ZN ................................... WASHER 12 13X  24X2,5 U6592 ZN

10 F02400028 MOLLA AD ARIA D.80 - 7BAR ............................................ AIR SPRING D.80 -7BAR
11 F20110831 CAV.Q.M16X   2X 60 196X223 ........................................... U BOLT Q.M=16X2X60 196 X L=223
12 G17740010 BILANCIERE REGINA COMPL ......................................... REGINA ROCKER ARM MOUNTED ASSY
13 G17720291 BILANCIERE .................................................................... ROCKER ARM
14 F01020286 VITE M16X2X220    U5737 10.9ZD ................................... SCR. M16X2X220    U5737 10.9ZD
15 G22230063 ELEMENTO ARTICOLATO ................................................ ARTICULATED ELEMENT
16 F13010028 RACC.SUPERAPIDO DRITTO 1/8G-8 ............................. SUPERAP.RIGHT JUNCTION 1/8G-8
17 F13070005 TUBO POLIURETANO 8-6 NERO .................................... POLIURETHAN PIPE 8-6 BLACK
18 GA5221990 PARALLELO INF.MTR RINF. ............................................. LOWER PARALLEL REINFORCED
19 GA5221012 PIASTRA FRONTALE Q.180 ............................................. FRONT PLATE Q.180
20 G17722713 PIATTO DX ....................................................................... RIGHT PLATE
21 GA5221360 SUPPORTO MOLLA AD ARIA ........................................... AIR SPRING SUPPORT
22 G18701820 RONDELLA 16,5 X25  X1,0 ZN ......................................... WASHER 16,5X25X1,0 ZN
23 F01210035 DADO M16X2       U5594   5.8ZN ...................................... NUT M16X2        U5594   5.8ZN
24 GA5221371 SUPPORTO MOBILE MOLLA ARIA ................................... AIR SPRING MOBILE SUPPORT
25 GA5220012 CORPO CENTRALE MTR ................................................ MAINFRAME MTR ASSEMBLY
26 G17722800 PERNO 15   X 63 ZN ........................................................ PIN 15   X 63 ZN
27 F02050034 ANELLO E. DE 15X   1 U7435 C70 .................................. ELASTIC RING DE 15X 1
28 G17722510 ASS.VITE TENSIONAMENTO      ZN ................................. ADJUSTING SCREW ASSY ZN
29 G22270235 MANIGLIA REGOLAZIONE       B4 ..................................... ADJUSTMENT HANDLE B4
30 G18803230 BOCCOLA  15   X22   X16 ZN ........................................... BUSHING 15   X22   X16 GALVA
31 F01020112 VITE M10X1,5X45   U5737  8.8ZN .................................... SCR. M10X1,5X45   U5737  8.8ZN
32 F02100111 SPINA E.P.  6X 24 U6873 A2  IX ........................................ PIN EL. 6  X24 U6873 A2  IX
33 G18903741 MOLLA FERMO MANIGL.MAGICA>2004 ........................... HANDLE STOP SPRING MAGICA 2004
34 F02100126 SPINA E.P.  6X 60 U6873 C70 BR .................................... PIN E.D. 6X60 U6873 C70 BR
35 F05100193 CAPPUCCIO 5,95X19,05 GIALLO .................................... CAP
36 GA5221380 PARALLELO SUP.U.......................................................... U UPPER PARALLEL ARM
37 GA5221300 TUBO CONCIME LIQUIDO .............................................. PIPE FERTILIZER LIQUID
38 G18903140 MOLLA GUIDATUBO ........................................................ PIPE GUIDE SUPPORT
39 GA5221450 GANCIO ........................................................................... HOOK
40 G19705280 TARGHETTA REG.SX RUOTE PROFOND ........................ PLATE
41 G19705290 TARGHETTA REG.DX RUOTE PROFOND ........................ PLATE
42 F01200270 DADO M10X1,5     U5588   6.8ZN ..................................... NUT M10X1,5      U5588   6.8ZN
43 F02250066 RIVETTO STR. 3  X 9  U9200A AL ..................................... POP RIVET 3X9 ALUMINIUM



G50 cod.  G19531650

2 4

18

3

11

19

8

9

24

44

48

6
36

44

47 49

20
45

42
46

54

41 43
40

4

31

34
35

32

29

33

28

15

27

2627

23

22

30

13

3

14
3 585557

25

35

12

5

1

7

10

16
59 1721

39

51

52

58

50

56

60

61
37

5
53

38

TAV. 210



Pos. Cod. Descrizione Description

G 51cod.  G19531650

FRAME PLANTING UNIT TAV. 210

44 G15421232 BOCCOLA BRACCIO PARALLELO SP.8 ........................... ARM BUSHING PARALLEL  SP.8
45 F01020397 VITE M6X1X10      U5739  8.8ZN ...................................... SCR. M6X1X10      U5739  8.8ZN
46 F01430023 ROS.M10 10,5X 18X0,9 U8842J ZN ................................. WASHER D10 DIN 6798 D.INT.ZN
47 G15920010 SCONTRO SEMINATORE ................................................ SEEDER PLATE
48 G20980082 BOCCOLA 18X7X12,25 .................................................... BUSHING 18X7X12-25
49 F01230085 DADO M16X2       D982      8ZN ........................................ NUT M16X2        D982      8ZN
50 F01020422 VITE M6X1X60      U5739  8.8ZN ...................................... SCR. M6X1X60      U5739  8.8ZN
51 GA5221460 CONVOGLIATORE SEME MTR ........................................ SEED CONVEYOR
52 F02100106 SPINA E.P.  6X 20 U6873 C70 BR .................................... EL. PIN E.P. 6X20 U6873 C70 BR
53 F01420048 ROS.M8   8,4X  24X  2 U6593 ZN ..................................... WASHER M8 8,4X 24X2 U6593 ZN
54 F01200244 DADO M8X1,25     U5588   6.8ZN ..................................... NUT M8X1,25      U5588   6.8ZN
55 G19002700 PROTEZIONE FOTOCELLULA       > ................................ PHOTOCELL PROTECTION
56 F01200456 DADO M18X2       U5589   6.8ZN ...................................... NUT M18X2        U5589   6.8ZN
57 F01020406 VITE M6X1X25      U5739  8.8ZN ...................................... SCR. M6X1X25      U5739  8.8ZN
58 F01220011 DADO M6X1        D980      8ZN .......................................... NUT M6X1         D980      8ZN
59 F01440094 RONDELLA ALLUMINIO D10 ........................................... WASHER D10 ALUMINIUM
60 F01020436 VITE M8X1,25X20   U5739  8.8ZN .................................... SCR. M8X1,25X20   U5739  8.8ZN
61 F01410051 ROS.M8   8,4X  17X1,6 U6592 ZN .................................... WASHER M8  8,4X17X1,6 U6592 ZN



G52 cod.  G19531650

L.115

37

38

47

48 53 45

52

39

52

39

L.65 L.115
L.80

32

27

28

29

35

40
41

43

9

10

8

17

16
14

32

24

1
4

18 - L (SX)20 21
25

26

20

25

22 - Wheel L. 115
36 - Wheel L. 65

13

33

34

30

12

24

19 - R (DX)

29

15

41

49

42

18

20 19
R

50

51

7

56

3

2

Wheel L. 65 - 31

Wheel L. 115 - 23

L 11

44

39

46

39

TAV. 220



Pos. Cod. Descrizione Description

G 53cod.  G19531650

DEPTH WHEELS TAV. 220

1 G17722471 DISCO ASSOLCATORE D.420 ......................................... DISC D.420
2 G17722492 SUPPORTO CUSCINETTO DISCO ZN............................ BEARING DISK SUPPORT ZN
3 F04010094 CUSC.d20 D52 B22,2 3304 LLU ..................................... BEAR.D20 D52 B22,2 3304 LLU
4 G17722482 BOCCOLA  20   X30   X12,3 .............................................. BUSHING D20X30X12,3
5 F02250521 RIBATTINO TSC 6  X19,8 A/2 ............................................ RIVET TSC 6X19,8 A/2 BY PIECE
6 F02050381 ANELLO E. DI 52X   2 U7437 C70 .................................... SEEGER RING E. 52X 2 U7437 C70
7 F03011159 AN. TENUTA 30X47X7 AS ................................................. SEALING RING 30X47X7
8 G17722811 DADO M20X 2,5 SINISTRO ZN. ........................................ NUTS M20X2,5 LEFT GALV.ED
9 F01200468 DADO M20X2,5     U5589   6.8ZN ..................................... NUT M20X2,5      U5589   6.8ZN

10 G19203943 TAGLIENTE INT.DISCHI ................................................... INTERNAL DISC COULTER
11 F02100106 SPINA E.P.  6X 20 U6873 C70 BR .................................... EL. PIN E.P. 6X20 U6873 C70 BR
12 GA5220050 ASS.RASCHIATERRA VIDIA SX ........................................ ASS.SOIL-SCRAPER VIDIA LEFT
13 GA5220310 ASS.RASCHIATERRA VIDIA DX ........................................ ASS.SOIL-SCRAPER VIDIA RIGHT
14 G15225861 PROTEZIONE DISCHI ..................................................... DISC PROTECTION
15 G17722612 MONT.DISCO ASSOLCATORE ......................................... RIDGING DISC ASSEMBLY
16 F01020472 VITE M10X1,5X25   U5739  8.8ZN .................................... SCR. M10X1,5X25   U5739  8.8ZN
17 F01220033 DADO M10X1,5     D980      8ZN ....................................... NUT M10X1,5      D980      8ZN
18 GA5220270 BRACCIO RUOTA SX ....................................................... LEFT ARM WHEEL
19 GA5220250 BRACCIO RUOTA DX ....................................................... RIGHT ARM WHEEL
20 G17722830 BOCCOLA ELEM.REGINA SINTERIZ. .............................. SINTER.BUSHING FOR REGINA EL.
21 F01100011 ING.M 6X1 7663-A 9SMNPB28   ZN .................................. GREASE NIPPLE M6X1 7663-A ZN
22 G17723000 RASCHIATERRA DX ......................................................... RIGHT SOILSCRAPER
23 G17723080 RASCHIATERRA SX ......................................................... LEFT SOILSCRAPER
24 G20970100 RONDELLA 30X0,5X22 ACC. ........................................... WASHER 30X0-5X22 ACC.
25 G20970025 RONDELLA 25,2X2X16,5 ................................................. WASHER 25-2X2X16-5
26 GA5220170 VITE M16X 2X80 SX U5737 8.8 ZN .................................. SCREW M16X2X80LEFT U5737 8.8ZN
27 G20970085 RONDELLA 40X4X13 ....................................................... WASHER 40X4X13
28 F05050022 TAPPO PROTEZIONE D.58 H.14 ..................................... GUARD CAP D.58 H.14
29 G18701880 RONDELLA DI SPINTA ..................................................... IMPULSE WASHER
30 F01020047 VITE M6X1X70      U5737  8.8ZN ...................................... SCR. M6X1X70      U5737  8.8ZN
31 GA5220960 RASCHIATERRA SX L.65 ................................................. LEFT SOILSCRAPER L.65
32 F01410124 ROS.M20   21X  37X  3 U6592 ZN .................................... WASHER M20 21X 37X 3 U6592 ZN
33 F01230022 DADO M6X1        D982      8ZN .......................................... NUT M6X1         D982      8ZN
34 G18904540 MOLLA TRAZIONE ZN ...................................................... SPRING TENSION ZN
35 F01060040 VITE M8X1,25X20   U5732  4.6ZG .................................... SCR. M8X1,25X20   U5732  4.6ZG
36 GA5220970 RASCHIATERRA DX L.65 ................................................. RIGHT SOILSCRAPER L.65
37 F06120406 RUOTA PROF.TAMB.MTR L115     M.................................. DEPTH GAUGE WHEEL SM.CR.OFFS M
38 F06120188 COPERTURA RUOTA PROF.L115    M .............................. WHEEL COVER PROF.L115    M
39 F04100150 CUSC.D16 D40 B39 WPS ............................................... BEARING D16 D40 B39 WPS
40 F01410051 ROS.M8   8,4X  17X1,6 U6592 ZN .................................... WASHER M8  8,4X17X1,6 U6592 ZN
41 F01200244 DADO M8X1,25     U5588   6.8ZN ..................................... NUT M8X1,25      U5588   6.8ZN
42 F01020262 VITE M16X2X80     U5737  8.8ZN ..................................... SCR. M16X2X80     U5737  8.8ZN
43 F01020510 VITE M12X1,75X30   U5739 8.8ZN ................................... SCR. M12X1,75X30  U5739  8.8ZN



G54 cod.  G19531650

L.115

37

38

47

48 53 45

52

39

52

39

L.65 L.115
L.80

32

27

28

29

35

40
41

43

9

10

8

17

16
14

32

24

1
4

18 - L (SX)20 21
25

26

20

25

22 - Wheel L. 115
36 - Wheel L. 65

13

33

34

30

12

24

19 - R (DX)

29

15

41

49

42

18

20 19
R

50

51

7

56

3

2

Wheel L. 65 - 31

Wheel L. 115 - 23

L 11

44

39

46

39

TAV. 220



Pos. Cod. Descrizione Description

G 55cod.  G19531650

DEPTH WHEELS TAV. 220

44 F06120252 COPERTURA RUOTA PROF.L115    U .............................. GAUGE WHEEL TYRE L.115 U
45 F06120253 RUOTA PROF.TAMB.MTR L80      U .................................. WHEEL PROF.TAMB.MTR L80      U
46 F06120255 COPERTURA RUOTA PROF.L80     U ............................... GAUGE WHEEL TYRE L80 U
47 F06120189 COPERTURA RUOTA PROF.L65     M ............................... TYRE FARMFLEX 400X65
48 F06120410 RUOTA PROF.TAMB.MTR L65      M .................................. DEPTH GAUGE WHEEL SM.CR.MT L65
49 F01020436 VITE M8X1,25X20   U5739  8.8ZN .................................... SCR. M8X1,25X20   U5739  8.8ZN
50 GA5221160 RASCHIATERRA INT.SX ................................................... LEFT INNER SOILSCRAPER
51 GA5221180 RASCHIATERRA INT.DX ................................................... RIGHT INNER SOILSCRAPER
52 F01440086 ROS.  23X40X0,5 D988 ST2K60 BR ................................ WASHER 23X40X0,5 D988 ST2K60 B
53 F06120406 RUOTA PROF.TAMB.MTR L115     M.................................. DEPTH GAUGE WHEEL SM.CR.OFFS M



G56 cod.  G19531650

TAV. 230

13
14

16

15

1

2

3

4
5

6

7 8

9
10

11

18

12

19

17

12

Ghisa/ Cast iron

22

25

14
20

24

23
28

2723
21

28

25

26



Pos. Cod. Descrizione Description

G 57cod.  G19531650

PRESS WHEEL TAV. 230

1 G17720221 LEVA GRUPPO POSTERIORE ......................................... REAR LEVER ASSEMBLY
2 G17720363 SUPPORTO RUOTE DI COMPRESSIONE ...................... COMPRESSION WHEEL SUPPORT
3 G18801480 BOCCOLA  10,25X14   X23 ZN ......................................... BUSHING 10,25 X 14 X 23 GALVA
4 G18904560 MOLLA TRAZ.RUOTE COMPRESSIONE ......................... TRACTION SPRING PRESS.WHEEL
5 G17722340 ATTACCO MOLLA ZN. ....................................................... SPRING CONNECTION ZN
6 F01020088 VITE M8X1,25X90   U5737  8.8ZN .................................... SCREW M8X1,25X90  U5737  8.8ZN
7 F01020445 VITE M8X1,25X30   U5739  8.8ZN .................................... SCR. M8X1,25X30   U5739  8.8ZN
8 F01220022 DADO M8X1,25     D980      8ZN ....................................... NUT M8X1,25      D980      8ZN
9 F01020539 VITE M14X2X25     U5739  8.8ZN ..................................... SCR. M14X2X25     U5739  8.8ZN

10 F01230073 DADO M14X2       D982      8ZN ........................................ SELF LOCK NUT M14X2 D982 8ZN
11 F01020156 VITE M12X1,75X50   U5737 8.8ZN ................................... SCR. M12X1,75X50  U5737  8.8ZN
12 F01230059 DADO M12X1,75    D982      8ZN ...................................... LOCK-NUT M12X1,75 D982 8ZN
13 F01020266 VITE M16X2X120    U5737  8.8ZN .................................... SCREW M16X2X120 U5737 8.8ZN
14 G18803240 BOCCOLA  16,5 X30   X10 ZN .......................................... BUSHING 16,25X20   X43 GALVA
15 F01230085 DADO M16X2       D982      8ZN ........................................ NUT M16X2        D982      8ZN
16 F01410100 ROS.M16   17X  30X  3 U6592 ZN .................................... WASHER M16 17X30X3 U6592 ZN
17 G18803081 BOCCOLA  12,25X20   X85 ZN ......................................... BUSHING D12,25X20X84 ZN
18 F01020174 VITE M12X1,75X120 U5737  8.8ZN.................................. SCR. M12X1,75X120 U5737  8.8ZN
19 G17722452 BOCCOLA ECCENTRICA ZN ........................................... ECCENTRIC BUSHING ZN
20 F06120292 RUOTA GOMMA D355X32 PLA WPS ................................ RUBBER WHEEL D355X32 PLA WPS
21 F01230034 DADO M8X1,25     D982      8 ............................................ NUT M8X1,25      D982      8ZN
22 G19007120 COPERTURA D.355 X 32 ................................................. WHEEL COVER D.355X32
23 F01410051 ROS.M8   8,4X  17X1,6 U6592 ZN .................................... WASHER M8  8,4X17X1,6 U6592 ZN
24 F01020068 VITE M8X1,25X40   U5737  8.8ZN .................................... SCR. M8X1,25X40   U5737  8.8ZN
25 F04100154 CUSC.D16 D47 B44 WPS ............................................... BEARING D16 D47 B44 WPS
26 G17722630 MONT.RUOTA GHISA 360 ................................................. WHEELCAST IRON 360
27 G17722930 RUOTA GHISA EL.REGINA ............................................... CAST IRON WHEEL EL.REGINA
28 G17740850 FLANGIA CUSC.RUOTA GHISA MBF ................................ FLANGE BEAR.IRONCAST GEAR MBF



G58 cod.  G19531650

TAV. 240

10

5

9

3

8
7

4

5

1

8

4
6 2

15

14 - Ø 25
13 - Ø 20

1211



Pos. Cod. Descrizione Description

G 59cod.  G19531650

CORRUGATED DISC COULTER TAV. 240

1 GA5220650 SUPPORTO SPARTIRESIDUI .......................................... SPREAD-LEFTOVER SUPPORT
2 GA5220660 BRACCIO DISCO APRI SOLCO ....................................... FURROWER DISC ARM
3 GA5220130 DISCO STRIATO D.355 .................................................... STRIPED DISC D.355
4 F01020254 VITE M16X2X55     U5737 10.9ZD .................................... SCR. M16X2X55     U5737 10.9ZD
5 F01230059 DADO M12X1,75    D982      8ZN ...................................... LOCK-NUT M12X1,75 D982 8ZN
6 F01030107 VITE M12X1,75X30  U5933 10.9ZD.................................. SCR. M12X1,75X30  U5933 10.9ZD
7 F01410100 ROS.M16   17X  30X  3 U6592 ZN .................................... WASHER M16 17X30X3 U6592 ZN
8 F01230085 DADO M16X2       D982      8ZN ........................................ NUT M16X2        D982      8ZN
9 F01410076 ROS.M12   13X  24X2,5 U6592 ZN ................................... WASHER 12 13X  24X2,5 U6592 ZN

10 F01020152 VITE M12X1,75X40   U5737 8.8ZN ................................... SCR. M12X1,75X40  U5737  8.8ZN
11 F06120239 TAPPO MOZZO SX DP ..................................................... LEFT HUB PLUG DP
12 F01210091 DADO M18X1,5     U5594   5.8BR..................................... NUT M18X1,5      U5594   5.8BR
13 F04050011 CUSC.D20 D47  T15,25  30204 ...................................... BEARING D20 D47  T15,25  30204
14 F04050012 CUSC.D25 D52  T16,25  30205 ...................................... BEARING D25 D52  T16,25  30205
15 F03010061 ANELLO T.A. 30X 52X 7 D3760NBR ................................ OIL SEAL 30X52X7



G60 cod.  G19531650

TAV. 250

10

9

11

12 - (2 pz.)

5

1

8

7

3

4

2

6



Pos. Cod. Descrizione Description

G 61cod.  G19531650

ROTARY RESIDUE ROW CLEANER TAV. 250

1 G68008004 DISCO STELLARE ........................................................... DISK
2 G68008006 MOZZO CON CUSCINETTO ............................................ HUB WITH BEARING
3 G68008015 TAPPO MOZZO ................................................................. HUB PLUG
4 G68008003 PROTEZIONE MOZZO ..................................................... HUB PROTECTION
5 G68008005 SUPPORTO DISCHI ........................................................ DISKS SUPPORT
6 G68008007 MANIGLIA ......................................................................... HANDLE
7 G68008014 O-RING 1,78X44,17 (2175) .............................................. O-RING 1,78X44,17 (2175)
8 F01100061 ING.M10X1 7663-A 9SMNPB28   ZN ................................. GREASE NIPPLE M10X1 7663-A ZN
9 G68008008 SUPPORTO ..................................................................... SUPPORT

10 G68008009 MOLLA ............................................................................. SPRING
11 G68008010 CHIAVISTELLO ................................................................ LATCH
12 G68008011 PIATTO ATTACCO ............................................................. HITCH PLATE



G62 cod.  G19531650

TAV. 260

1

2
3

4

5
6

7

8

9

10

11

12

10

13

14

15

16

17

295 mm



Pos. Cod. Descrizione Description

G 63cod.  G19531650

STEEL SEED PRESS WHEEL TAV. 260

1 G68150028 RUOTINO COMPLETO D.295 IX ...................................... WHEEL D.295 IX COMPLETE
2 G17722940 BOCCOLA                     ZN ................................................. BUSCHING
3 F01030516 VITE M10X1,5X60   U5933 10.9ZD ................................... SCR. M10X1,5X60   U5933 10.9ZD
4 G17722600 SUPPORTO ..................................................................... SUPPORT
5 F01020512 VITE M12X1,75X35   U5739 8.8ZN ................................... SCR. M12X1,75X35  U5739  8.8ZN
6 G23440001 BOCCOLA PARALLELOGRAMMA .................................... BUSHING- PARALLELOGRAM
7 F01230059 DADO M12X1,75    D982      8ZN ...................................... LOCK-NUT M12X1,75 D982 8ZN
8 F01060013 VITE M6X1X20      U5732  4.6ZN ...................................... SCR. M6X1X20      U5732  4.6ZN
9 G17722950 RASCHIATERRA RUOTINI IX D300.................................. WHEEL SOILSCRAPER IX D300

10 F01420036 ROS.M6   6,4X  18X1,5 U6593 ZN .................................... WASHER M6 6,4X 18X1,5 U6593 ZN
11 F01200232 DADO M6X1        U5588   6.8ZN ....................................... NUT M6X1         U5588   6.8ZN
12 F01230022 DADO M6X1        D982      8ZN .......................................... NUT M6X1         D982      8ZN
13 G17722970 LAMA ESCLUSIONE RUOTINO ZN .................................. WHEEL EXCLUSION BLADE
14 F01020404 VITE M6X1X20      U5739  8.8ZN ...................................... SCREW M6X1X20 U5739 8.8ZN
15 F01200244 DADO M8X1,25     U5588   6.8ZN ..................................... NUT M8X1,25      U5588   6.8ZN
16 F01060040 VITE M8X1,25X20   U5732  4.6ZG .................................... SCR. M8X1,25X20   U5732  4.6ZG
17 F01200416 DADO M10X1,5     U5589    6SZN..................................... NUT M10X1,5      U5589    6SZN



G64 cod.  G19531650

TAV. 270

10

9

5

6

13

4

17

8

7

16

10

3

1

2
1815

14

11

9

6

12



Pos. Cod. Descrizione Description

G 65cod.  G19531650

SEED COVERER TAV. 270

1 GA5220880 SUPPORTO COPRISEME ............................................... SEEDCOVER SUPPORT
2 GA5221000 PIATTO REGOLAZ.COMPRESSIONE .............................. COMPR. ADJUST.ENT PLATE
3 GA5220990 ASTA FERMO CENTRALE ................................................ ROD CENTRAL LOCKING
4 G20980050 BOCCOLA 15X7X8,5 ZN .................................................. BUSHING 15X7X8-5 ZN
5 F01020077 VITE M8X1,25X60   U5737  8.8ZN .................................... SCR. M8X1,25X60   U5737  8.8ZN
6 F01410051 ROS.M8   8,4X  17X1,6 U6592 ZN .................................... WASHER M8  8,4X17X1,6 U6592 ZN
7 F01230034 DADO M8X1,25     D982      8 ............................................ NUT M8X1,25      D982      8ZN
8 F01020118 VITE M10X1,5X60   U5737  8.8ZN .................................... SCR. M10X1,5X60   U5737  8.8ZN
9 F01420060 ROS.M10 10,5X  30X2,5 U6593 ZN.................................. WASHER 10,5X30

10 F01220048 DADO M12X1,75    D980      8ZN ...................................... NUT M12X1,75     D980      8ZN
11 G20980022 BOCCOLA 18X10,25X7 .................................................... BUSHING 18X10-25X7
12 GA5220890 COPRISEME SX ............................................................... LEFT SEED COVER
13 GA5220900 COPRISEME DX .............................................................. RIGHT SEED COVER
14 F02200363 COPIGLIA R   3X 62          ZN ............................................. SPRING SPLIT PIN 3X 62 ZN
15 G15224250 FERMO MOLLA ................................................................ SPRING STOP
16 F01020512 VITE M12X1,75X35   U5739 8.8ZN ................................... SCR. M12X1,75X35  U5739  8.8ZN
17 F01410076 ROS.M12   13X  24X2,5 U6592 ZN ................................... WASHER 12 13X  24X2,5 U6592 ZN
18 G65337005 MOLLA TRAZ.CAMBIO          SV ......................................... TRACTION COUPLING SPRING- GEAR



G66 cod.  G19531650

POWER
SUPPLY

AIR
COMPRESSOR

BOX

PS

P8 - SCV #4

P1 - MAIN
HITCH
CONNECTION

P3 - HYD
PRESS
SWITC P12 - 

COMPRESSOR
POWER

K1 - COMPRESSOR
POWERENABELE

P10 - TO
TRACTOR
BATTERY
HARNESS

P9 - 
COMPRESSOR
AND RELAY
POWERFOLD BOX

P11 - PP
AUX
POWER

P13 - 
BATTERY
POWER/
COMPRESSOR
SIGNAL
FOLD
HARNESS

P4 - AIR
SPRING
PRESS
INCREASE

P5 - AIR
SPRING
PRESS
DECREASE

P7 - SCV #1

P6 - SCV #2

P2 - SCV #3

V2

V3

AIR SPRING (+)

AIR SPRING (-)

P2

P3P1

F05011200

F05011194

F05011193

F05050034

F05011195



G 67cod.  G19531650

COMPRESSOR

TANK

AIRBAG

FEEDTHRU 
CONNECTION
        AT 
    HITCH

IN

IN

3/8" AIR LINE FITTING

1/4" AIR FLEX TUBING 

1/8" AIR FLEX TUBING

3/8" AIR FLEX TUBING 

1/8" AIR LINE FITTING

1/4" AIR LINE FITTING

AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG AIRBAG

DRAIN

SEE NOTE 1

TO TRU COUNT 
LEFT MODULES

TO TRU COUNT 
RIGHT MODULES

SEE NOTE 1
SEE NOTE 1

A A A A A A A A A A A A A A A A A A A A A A A A

Q

B B

B

B

B

C

D D D

E EE

G

CONTROL BOX 
ASSEMBLY

H

J J J J J J

K

K

L

M

N

P

R



G68 cod.  G19531650

R
O

W
 1

R
O

W
 2

R
O

W
 3

R
O

W
 4

R
O

W
 5

R
O

W
 6

R
O

W
 7

R
O

W
 8

R
O

W
 9

R
O

W
 10

R
O

W
 11

R
O

W
 12

R
O

W
 13

R
O

W
 14

R
O

W
 15

R
O

W
 16

R
O

W
 17

R
O

W
 18

R
O

W
 19

R
O

W
 20

R
O

W
 21

R
O

W
 22

R
O

W
 23

R
O

W
 24

F05011199 F05010723



G 69cod.  G19531650

AIR
COMPRESSOR

AIR
FILTER AIR TANK

3/8'

GROVE TO
FOLD BOX

1/4’

3/8' 3/8'

3/8'

TO TRUCOUNT

AIR -

AIR +
3/8'

3/8'

3/8'

A
IR

 SPR
IN

G
 1

A
IR

 SPR
IN

G
 2

A
IR

 SPR
IN

G
 3

A
IR

 SPR
IN

G
 4

A
IR

 SPR
IN

G
 5

A
IR

 SPR
IN

G
 6

A
IR

 SPR
IN

G
 7

A
IR

 SPR
IN

G
 8

A
IR

 SPR
IN

G
 9

A
IR

 SPR
IN

G
 10

A
IR

 SPR
IN

G
 11

A
IR

 SPR
IN

G
 12

A
IR

 SPR
IN

G
 13

A
IR

 SPR
IN

G
 14

A
IR

 SPR
IN

G
 15

A
IR

 SPR
IN

G
 16

A
IR

 SPR
IN

G
 17

A
IR

 SPR
IN

G
 18

A
IR

 SPR
IN

G
 19

A
IR

 SPR
IN

G
 20

A
IR

 SPR
IN

G
 21

A
IR

 SPR
IN

G
 22

A
IR

 SPR
IN

G
 23

A
IR

 SPR
IN

G
 24



USATE SEMPRE RICAMBI ORIGINALI
ALWAYS USE ORIGINAL SPARE PARTS

Research & Development MASCHIO GASPARDO S.p.A.

G19531650

Servizio Assistenza Tecnica - After Sales Service
Servizio Ricambi - Spare Parts Service

+39 0434 695410

MASCHIO GASPARDO SpA
Registered office & Production plant
Via Marcello, 73 - 35011 Campodarsego (Padova) - Italy
Tel. +39 049 9289810
Fax +39 049 9289900
info@maschio.com
www.maschionet.com

MASCHIO GASPARDO SpA
Production plant
Via Mussons, 7 - 33075
Morsano al Tagliamento (PN) - Italy
Tel. +39 0434 695410
Fax +39 0434 695425
info@gaspardo.it

DEALER:

MASCHIO DEUTSCHLAND GMBH
Äußere Nürmberger Straße 5
D - 91177 Thalmässing - Deutschland
Tel. +49 (0) 9173 79000
Fax +49 (0) 9173 790079
dialog@maschio.de
www.maschio.de

MASCHIO FRANCE Sarl
Rue Denis Papin ZA
F - 45240 La Ferté Saint Aubin
France
Tel. +33 (0) 2.38.64.12.12
Fax +33 (0) 2.38.64.66.79
info@maschio.fr




 


info@maschio.ru

MASCHIO-GASPARDO ROMANIA S.R.L.
Strada Înfrátirii, F.N.
315100 Chisineu-Cris (Arad) -România
Tel. +40 257 307030
Fax +40 257 307040
info@maschio.ro

MASCHIO-GASPARDO North America
112 3rd Avenue East
Dewitt, IA 52742 - USA
Ph. +1 563 659 6400
Fax +1 563 659 6405
info@maschio.us

MASCHIO IBERICA S.L.
MASCHIO-GASPARDO POLAND
MASCHIO-GASPARDO UCRAINA
GASPARDO-MASCHIO TURCHIA
MASCHIO-GASPARDO CINA
MASCHIO-GASPARDO INDIA
MASCHIO-GASPARDO KOREA


